User manual

(JARUDAN

GP-910-447
GP-914-447

ANITA B s.r.o.
Pramyslova 2453/7
680 01 Boskovice
Czech Republic
tel: +420516 454 774
+420 516 453 496
fax: +420 516 452 751
e-mail: info@anita.cz

MPO1800EN_180612



© ANITA

VERSION CREATED ON APPROVED BY

MPO1800EN_180612 12.06. 2018 Jakub Lzicaf

All rights reserved.

Property of Anita B s.r.o. and protected by copyright. The use of this content without written
consent of Anita B s.r.o. is prohibited.

Copyright © Anita B s.r.o. (2018)

MPO1800EN_180612 2




© ANITA

Content

1. Main Shaft POSITIONE ... ... e et ee e e e e e eraeaee e e e e e e ennnes 4
2. Lateral Positioning of the Neddl@ Bar .......ccveveiiieiiiiieeeei ettt eeeebarrae e e 6
3. Control Position Adjustment of the Needle Relative to the Needle Plate.........cccccceeeennnnnenn. 7
4. Driving the Shaft POSITIONET .....coocciiiieeee e ee et e e e e aaraee s 8
5. PoSitioning Of FEEAING CONVEITET ..uuiiiiii ittt e e e e e e e e ssabbrereeaeeeas 9
6. Adjustment Of FEEAING TIME ..cuuuiiieeiie et e e e e snnbrreeee s 10
7. Adjustment Of WEISNT IMON ..cooiiieeiee et e e e e s e b aeeee s 11
8. Position of Feeding Forward and Inverse ProPortion .......ccccccceeevvevveeeieeeieiiccinieeeee e, 12
9. AdJUSEMENT OF CIULCN...uviiieiiiiieee e et e e e s e ebabaaeeeeees 13
10. Connecting RO POSIIONING ..vvvvviiiiiiiiiiiiiiiiiieriiieeeereeeeeeeeereereeeeerereseseeestsereeeeeerseesereeeseeesesees 14
11. Upper Feed Drive Belt Tension AdjuStmMent.........cceeeeieiiiiiiiiiieeeeees it 15
12. Upper Feeeding Gear Gap AdJUSTMENT .......uuviviiiiiiiiiiiriiieeerieeeeesdeereeeibeneereeeeeeseseererseeesseeeees 16
13. The Positional Relationship of Upper FERAING .....uuuviiieiieiiireiieiieeee i 17
14. Adjust the Position of the Lower Feed Wheel ...ttt 18
15. Position Direction the Needle Bar...........oeeeiiiiiiiciie ettt etee e et e s e e e eanaaeeeeaes 19
16. Adjust the Distance Between the Sewing Needle and the HooK...........cccceevviiiiiiiiiennnns 20
17. Adjust the Hight of the HOOK.........coiiiiiiiiiiiiiie it 21
18. Adjust the Bearded Thread TiMe ......couueeieiiiueeeesiiaeee e siiree e e esiee e siee e s s sae e e e ssaaaeeeseaes 22
19. Adjust the GUIdE NEEAIE .......oiiiiiiiei e et e e s aaae e s eaee 23
20. The Spatial Adjustment of Inside Hook Opener (1/2).....cccccvevierieeiiecieeieeeee e 24
21. The Spatial Adjustment of Inside HOok OPENEr (2/2).....ccccveeiieiiieiieeieeieeeee e 25
22. Time Adjustment Of TrimMMING ....coiiuiieiiiiiie e s e s saaae e s 26
23. Adjustment the Position of the Knife. i ..o 27
24. Adjust the Thread Quantity and the Tread Tension of the Thread Take-up Spring .......... 28
25, Wiper AdJUSTMENT ...oiiiiiriie ittt et e s e e e st ee e s s st e e e e s sabeeessabaeesessaeeanns 29
26. Quanlity of the LUbricating Oil ..........cooiviiiiiiieee e 30
27. Feed Adjust for Variable Top & Bottom FEeding ........cevvvcuviieiiriiiieeiieee e 31
28. variable Top & BOttOmM FEEAING ..cccuuveiiiiiiiiii ettt saaae e s 32
29. Presser System AdJUSTMENT ......oiiiiiiiieiiieie ettt s e e e s bre e e s saataeessnaeae s 33
30. Presser FOot Lifting MeChaNiSM . ....euei ittt e e aaaaaee s 34
31. Adjustment of Electric Drive Presser Feed Roller Left ........ccccevvvreeeiiieiiiiicineeeeeeeeeeirneeen, 35

MPO1800EN_180612 3




© ANITA

1. MAIN SHAFT POSITIONER

1. 3screws of the cam @ need tight on the flat @ of the shaft @ (according to the
direction of the work, the first screw priority locking on the flat of the shaft).

MPO1800EN_180612




© ANITA

2. Use the stipulate @ 3mm one
end go through the positioner

hole @ of the machine,
inserting the notch @ of the
cam @,Ioose the fixed screw

@ of the hand wheel @

removing the and wheel @,
make the dialing "0", align to

the marks @ of the belt cover

, tight the screw @

MPO1800EN_180612




© ANITA

2. LATERAL POSITIONING OF THE NEDDLE BAR

1. Loose the screw @ @ @ and move the needle bar @, making the distance between the
needle bar edge and the end @ of the machine is 31 mm. Then tight screw @ @

MPO1800EN_180612 6




© ANITA

3. CONTROL POSITION ADJUSTMENT OF THE NEEDLE RELATIVE TO THE
NEEDLE PLATE

1. Loose the screw @ @, move the middle seat @, making the needle drop @ of the
needle at the middle of the needle plate hole @ and tight the screw @ @

MPO1800EN_180612




© ANITA

4. DRIVING THE SHAFT POSITIONER

1. Loose the screw @ @ of the retaining ring, @ @ making the end @ of the driving
shaft @ below the machine flat @ 1.5 mm, tight the screw@ @ When you tight the
screw @ @, taking care to close the gap between the retaining ring @ @ and the fixed

sets @

2. Use the angle of the meant @, defined axis @ of the locating sets , put the locating
sets to the position hole @ of machine. The meant @ through the locating sets @ and
cross the hole @ of crank , and confirmed the angle of the defined crank .

3. Loose the screw , moving the crank , making the flank of crank aligned with
the flank @ of Driving shaft @ Tight the screw . When you tight the screw , please
close the gap of the needle bar and the crank .

MPO1800EN_180612




© ANITA

5. POSITIONING OF FEEDING CONVERTER

1. Loosen screw @ @ and move stand @, making it symmetrical with the notch @ of the
drive shaft @ Then fasten screw

MPO1800EN_180612




© ANITA

6. ADJUSTMENT OF FEEDING TIME

1. The hand-wheel scale of 190 degrees aligns with mark @, making by manual reversing
handle @ do reciprocating movement along @ @ direction. Keep adjusting the eccentric

wheel @ until connecting part @ becomes still, then fasten screw @

MPO1800EN_180612 10




© ANITA

7. ADJUSTMENT OF WEIGHT IRON

1. Turnthe hand-wheel, making hand-wheel @ scale of 210 degrees align with mark @
Adjust the weight iron @ parallel to the stand surface.

MPO1800EN_180612

11




© ANITA

8. POSITION OF FEEDING FORWARD AND INVERSE PROPORTION

1. Check whether the forward and inverse stitch is overlapped. If there is tiny error, please
loosen screw @ and use tool to adjust the eccentric pin @

MPO1800EN_180612

12




© ANITA

9. ADJUSTMENT OF CLUTCH

1. The hand-wheel @ scale of 280 degrees aligns with mark @, loosen screw @ on the cam
@, adjust the engraved lines @ on the cam @ align with the pin @ on swing arm @
Before fastening screw @ note the swing arm @ in a vertical state.

2. Manually along the direction of the arrow @ moves the right clutch , the clutch and

the push ring @ contacts the fastening screws @ note that the swing arm @ in a vertical
state.

3. Repeated to check the position of the right clutch , inversion hand-wheel @ to 260
degrees, the alighment marks @ At this point the clutch is fully open and can by rotated
along arrow @ and against. (Left clutch @ debugging method, ibid.)

R P

~> (©

280°

V997 PSP

MPO1800EN_180612 13




© ANITA

10. CONNECTING ROD POSITIONING

1. Hand-wheel dial 200 alignment the mast, the regulation @ used in section 2 continues to
go along the diction of the arrow until the regulation @ inserted in the connecting pin @

of the connecting rod .

2. Open the rear cover and fasten the screws @ (Please keep axial gap when fasten the
screws).

3. Move around the position of the drive shaft @ and adjust the engagement position of the
connecting rod and the right-drive clutch @ After the adjustment, please fasten the
screws

4. Move around the position of the drive shaft @ and adjust the engagement position of the
connecting rod @ and the left-drive clutch @ After the adjustment, please fasten the

screws @

5. Turn the hand wheel to 190 degrees, align the mark and fasten the screw . (At the
moment, the adjustment of the main drive feeding has been completed. Turn the hand
wheel to check whether feeding smoothly, if any:abnormal sound or dead point, please
repeat debugging and fine-tune the relevant positional relationship.)

MPO1800EN_180612 14




© ANITA

11. UPPER FEED DRIVE BELT TENSION ADJUSTMENT

1. Loose the screw @ and turn the crank @ in order to make the tensioner @ close to the

belt @ Adjust the tensioner @ to make the belt tension moderate and then fasten the
screw @

2. Loose the screw @, adjust the tension of the belt @ and then, fasten the screw @

MPO1800EN_180612

15




© ANITA

12. UPPER FEEEDING GEAR GAP ADJUSTMENT

1. Loose the screw @ @ and fine-tune the gap between gear @ and gear @

MPO1800EN_180612 16




© ANITA

13. THE POSITIONAL RELATIONSHIP OF UPPER FEEDING

1. Loose screw @ and adjust the relative position between upper feed wheel @ and lower
feed wheel @

2. Loose screw @ and adjust the relative position between upper feed wheel and sewing
needle @ (Make the center of feed wheel align the sewing needle.)

3. Loose screw @ and adjust the distance between upper feed wheel @ and sewing machine

®.

I
i

([ l’h.

#il

MPO1800EN_180612 17




© ANITA

14. ADJUST THE POSITION OF THE LOWER FEED WHEEL

1. Use the tool to adjust screw @ @ and keep the relative position between lower feed

wheel and needle plate @ unchanged. (Reference values: the lower feed wheel ought to be
higher than needle plate @ 0.03 mm to 0.16 mm).

\0.03wo. 15MM

MPO1800EN_180612 18




© ANITA

15. POSITION DIRECTION THE NEEDLE BAR

1. Measure and make the distance between the presser bar @ and needle bar @ be 15.5
mm, then tighten the screw @

MPO1800EN_180612

19




© ANITA

16. ADJUST THE DISTANCE BETWEEN THE SEWING NEEDLE AND THE HOOK

1. Turnaround the regulating handle @, make number “0” of the dial plate @ aim at the
punctuation @ of the machine body, release the screw @ @ @, move the hook shaft

@, make distance between the sewing needle and the top point @ of the hook
0.03 mm ~ 0.1 mm, tighten the screw @

/@ ® @ O

0.03 ~0.1MM 8

MPO1800EN_180612 20




© ANITA

17. ADJUST THE HIGHT OF THE HOOK

1. Release the screw @, move the hook @, make the distance between gib undersurface @
of the needle plate @ and top surface of the positioning hook @ of the hook @

=%
o
B
7 1
' o
o) K
> | | |
O

MPO1800EN_180612 21




© ANITA

18. ADJUST THE BEARDED THREAD TIME

1. Turnaround the regulating handle @, make number “0” of the dial plate @ aim at the
punctuation @ of the machine body, dip the one side of the measure @ into the slot @

2. Move the hook shaft @, make the top point of the hook @ aim at the center of the
sewing @, tighten the screw @

MPO1800EN_180612 22




© ANITA

19. ADJUST THE GUIDE NEEDLE

1. With the tool @ and adjustment screw @, make the guide plate @ and sewing needle
@ just contact. (The moment, the distance between the needle @ and the top point @
of the hook @ 0.1 mm.)

MPO1800EN_180612 23




© ANITA

20. THE SPATIAL ADJUSTMENT OF INSIDE HOOK OPENER (1/2)

1. Turn the hand wheel @ to make the mark “310” aim at the mark @, [make the suture
ready to entre the locating clasp groove @], make the distance between locating clasp @
and the side A of locating clasp groove @ longer than 1.2 mm, so that the suture can
through it swimmingly. [The distance between locating clasp @ and the side B of locating
clasp groove @ longer than 0.2 mm]

2. Screw off the screw @, move the axis @ on the left and right side to adjust the place of
locating clasp @ to the extent meeting the demand presented.

3. Screw off the screw , adjust the up/down location of the hook opener @

MPO1800EN_180612 24




© ANITA

21. THE SPATIAL ADJUSTMENT OF INSIDE HOOK OPENER (2/2)

1. Turnthe hand wheel @ to make the mark “340” aim at the mark @, so that the distance

between hook opener @ and inside hook @ is longer than 1 mm, sometimes screw off the
screw @ to adjust when needed. Pay attention to make the angle of axis @, then screw up

MPO1800EN_180612

25




© ANITA

22. TIME ADJUSTMENT OF TRIMMING

1. Turn the hand wheel @ to make the mark “65” aim at the mark @, adjust the angle of
cam, to make the mobile knife @ go alone the arrow direction to the end, screw up the
screw @

2. After the mobile knife @ trim the suture, make its top align at the top settled knife @ [As
the picture 8]

. 65°

MPO1800EN_180612 26




© ANITA

23. ADJUSTMENT THE POSITION OF THE KNIFE

1. Up/Down adjustment of the place of mobile knife @ relate to the settled knife @: screw
off the screw @ and adjust the screw @, then screw up it @

2. Adjustment of the length of the mobile knife route, loosen screw @ to adjust the position
of slider @ Move it to the left to decrease the stroke and vice versa then screw up it @

3. Loosen screw @ to adjust the clearance between the ends of Plunger and Rod @ Set
C=0.2~0.4mm.

4. Under normal condition, when Solenoid @ is not magnetized, the gap between Face Cam

@ and Roller should be kept as small as possible but not to contact each other,
otherwise it may generate noise during sewing.

MPO1800EN_180612 27




© ANITA

24. ADJUST THE THREAD QUANTITY AND THE TREAD TENSION OF THE
THREAD TAKE-UP SPRING

1. Release the screw @ to left, the thread quantity of thread guide @ will increase, against, it
will induce, after adjustment, tighten the screw @

2. Release the screw @, turn the support @ close wise, the route of the thread take-up

spring will induce, against, it will increase, after adjustment, tighten the screw @
[Reference value: 8 mm].

3. Turn the bush block @ anticlockwise, the thread tension of the take-up spring @ will
strengthen, against, it will get weeken.

MPO1800EN_180612 28




© ANITA

25. WIPER ADJUSTMENT

1. Adjust the screw @, make the adjustable distance of wiper plate @, move the wiper plate
@ to make alignment the side A of the wiper plate @ and the edge of bobbin @, release
the screw @, adjust the position of the top block, to make the spring plate @ touch like
the picture @, then tighten the screw.

2. Adjust the limit hook into the position cam @, adjust the distance of the wiper plate
@ and the bobbin @ be 2.5~3 mm, then tighten the screw .

3. Turnaround the position cam @, make the surface of the cam @ touch the limit hook ,
unlock the screw @, move the main drive wheel @, to make the main wheel @ touch
the drive wheel @, then tighten the screw @

MPO1800EN_180612 29




© ANITA

26. QUANLITY OF THE LUBRICATING OIL

1. When the oil is lower than the scale mark @, please add the oil, but not higher than the

scale mark @

MPO1800EN_180612

30




© ANITA

27. FEED ADJUST FOR VARIABLE TOP & BOTTOM FEEDING

1. When assembling the differential feeding assy, release the fastening screw of the positioning

fastener @ and @ Move the feeding draft @, to make the embossment @ of the
feeding draft @ and the inset @ of the draft @ separate. Tighten the screw of the
fastener @ and @ (The setting position of the clutch assy @ is the same as the clutch

assy .)

MPO1800EN_180612

31




© ANITA

28. VARIABLE TOP & BOTTOM FEEDING

1. Release the screw @, make the scale mark of the hand shank @ aim at the scale mark @
of the support @ and make the one side of the 3 mm measure @ aim at the connect draft
center @ of the connecting rob @, tighten the screw , after adjusting, pay attention to
the left & right position of the connecting @ Adjust after releasing the screw @ (Notice:
please remove the screw , if need the top & bottom feeding function).

2. Guide on the lower feeding wheel, the hand shank @ move to the scale mark @, then the
upper feed roller will be faster than the lower feed lower, against, slower.

3. Synchronous feeding when the hand shank @ aim at the scale mark @ of the support @

Ul %%

MPO1800EN_180612 32




© ANITA

29. PRESSER SYSTEM ADJUSTMENT

1. Set the position of center hole on screw of lift block @ aligned with the position of the shaft

center, turn the lift lever to connect with lift block @
2. Turn handle @ and make the bottom @ parallel to the shaft @

3. Turn lift cam @ and make the screw on the cam @ parallel to shaft @, tighten the
screw . Turn block @ to connect with lift cam @, tighten screw @

4. Turn lift lever @, to let lift block up 12 mm. Adjust the limit screw @ to connect with block

@, tighten nut .

@ ®

\J
I
®

MPO1800EN_180612

33




© ANITA

30. PRESSER FOOT LIFTING MECHANISM

1. After adjust ready A. Please press lever @ in the direction of the arrow to the bottom,
tighten screw @, the screw @ can adjust air presser.

MPO1800EN_180612 34




© ANITA

31. ADJUSTMENT OF ELECTRIC DRIVE PRESSER FEED ROLLER LEFT

1. Turn block @ to connect with limit screw @ Loosen screw @, turn crank @, let it
linked electromagnet core in the direction of the arrow to the bottom, tighten screw @
(Prompt: make electromagnet core @ back 1 mm in the direction of the arrow before
tighten screw @, avoid the electromagnet core @ hit with electromagnet).

2. Adjust the nut @, avoid the electromagnet stroke to match with 12 mm stoke of presser
roller.

MPO1800EN_180612 35







Spare Parts List

(JARUDAN

GP-910-447
GP-914-447

ANITA B s.r.o.
Primyslova 2453/7
680 01 Boskovice
Czech Republic
tel: +420516 454 774
+420 516 453 496
fax: +420 516 452 751
e-mail: info@anita.cz

MP01800EN_180612



© ANITA

VERSION CREATED ON APPROVED BY

MPO1800EN_180612 12.06. 2018 Jakub Lzicaf

All rights reserved.

Property of Anita B s.r.o. and protected by copyright. The use of this content without written
consent of Anita B s.r.o. is prohibited.

Copyright © Anita B s.r.o. (2018)

MPO1800EN_180612 2




© ANITA

Content

A. Machine Body and Exterior Parts Mechanism (1/2).....ccccceceeeiieeecieecieee e 4
A. Machine Body and Exterior Parts Mechanism (2/2).....cccueeeeeiieeeeciiee et 6
B. Upper Shaft IMECNANISIN .. ..uuviiiiiiiiecitieeee ettt e eerrere e e e eeseebare e e e e eeesebaaaaeeeeeeesennsens 8
C. Lower Shaft MECHANISM ......cciiiee et e e e e e e e ea e e e s raeeaean 10
D. Needle Bar & Thread Take-up Mechanism (1/2) ...c.ueeieeiiiiiiiiieee et 12
D. Needle Bar & Thread Take-up Mechanism (2/2) .......ueeeeeeeeiiiiiieeecieeee et 14
E. Presser Foot Driving MechaniSm (1/2)....ueeeeccuueeieeieee ettt et et evreee e evaeeeeans 16
E. Presser FOot Driving MechaniSm (2/2)....uueeeocueeeieeeieee ettt eeteee et eareee e evae e e 18
| e €= T =T gl oo o |l o= o S PP PP PP PP P PP PPPPPPPPPPPPN 20
G. Stitch Length Regulating Mechanism (1/2) ....coouveeeieieeeeeecieee ettt 22
G. Stitch Length Regulating Mechanism (2/2) ....ccouveeeeeieeeeeeieee ettt 24
H. Feed CIutch MeChaniSm (1/2) ...ttt e e e eeebee e e eaaaeeeenns 26
H. Feed CIutch MeChaniSm (2/2) ...ttt ee e e e e et e e e e e eaaaeeeeenns 28
I. Differential Clutch MechanisSm (1/2)....ccuueiieeiiieieeeeeee et e et eeeare e e e earee e e e eaeeeeeaes 30
I. Differential Clutch MechaniSm (2/2)....ccuuee e ittt erree e e e eaee e e e 32
J. Lowe Feed MeChaniSmM (1/2) ..ueiccuee ettt eeatie e dae et e e eteeeereeeeraeeeaeeeeareeenareeenreeenns 34
J. Lowe Feed MEChANISIM (2/2) ..veieceee ettt se e et e e ere e e etee e eae e eeareeeearaesnaeeenns 36
K. Presser FOOt Lift MeChaniSm (1/2) ...cuueicueieeciie it cieeeetee et ettt evae e etae e eeaeeeseneeeens 38
K. Presser FOOt Lift M@ChaNiSM (2/2) ..ccuee ettt ettt et eaea e 40
L. Hook Holder Mechanism (Right, Large HOOk) (1/2) ......cccveviieiienieeieecieecieeveeiee e 42
L. Hook Holder Mechanism (Right, Large HOOK) (2/2) ....oocouveeeeveeeiieeeieeeeeee et 44
L. Hook Holder Mechanism (Felt, Large HOOK) (1/2)...ccuuiicueeecreeciieeeeieee et 46
L. Hook Holder Mechanism (Felt, Large HOOK) (2/2)....c.ueicveeecieeecee et eevee e 48
L. Hook Holder Mechanism (Right, Small HOOK) (1/2) c...oeieuveieiiiecieeeereeeeree e 50
L. Hook Holder Mechanism (Right, Small HOOK) (2/2) c...oeoeuveeeiiieeceeeeeeeecree et 52
L. Hook Holder Mechanism (Felt, Small HOOK) (1/2)...ccviiiuiieeiiieciee e 54
L. Hook Holder Mechanism (Felt, Small HOOK) (2/2)...ccuviiiuvieeiieeeie et 56
M. Thread Trimming MeEChaniSM (2/2) ...occcueieeireeeeieee ettt e ete e e eae e e eree e evee e 58
M. Thread Trimming MeChaniSM (2/2) ....occcueieeiee ettt etae et e e eae e e eree e svee e 60
AV T To [T oY/ =Tol o =T ¥ ] o PSSR PR 62
O. Thread Tension Adjust MechanisSm L ......ccccvvveeiiiiiiiiiiiieeeeee et e e ereeeees 64
O. Thread Tension Adjust MEChaNISM 2 .....ccocuiiiiiiiie e e e e e eaaeeees 66
O. Thread Tension Adjust MEChaniSM 3 ......cociiiiiiiiieieeiceeee e e e e eraeeees 68
O. Thread Tension Adjust MEChaNISM 4 ........ccuvvveeiiieiiiiiiiiieeeeec e e e e eeaaaeeees 70
P. DFIVING CONTIOI PArts coccciiiiiiiieiiei ettt ettt e e e st ae e e e e e e s eeaatbareeeeesseeassrbneeseeseensnns 72
(O O T BT o) o] AV V] (=] o o PSSR 74
R. Table Setting AttaChmMENT ......uvevviiii e e e e eeserbaa e e e e e eeeans 76
S ACCESSONIES L ittt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e eeaeeeeaeeeeeaesaannas 78
S.ACCESSOMIES 2 oviiiiiiiiiiieiiieieieeee ettt et e e e e et et e e et et e e e e e e e e e e e e e e et e e e e e e e aeeeeeeeeeateeseaneesansessnanesnnns 80
L= (=Tot 4 LI - T o RS 82
U. GAUEZE PArtS LIST (1/2) curreeiieiriieeeiieee e ceitie ettt ettt e eetttee e e e ete e e e eeaaaeeeeeabaeeeeenseeeesensseeeeennes 84
U. GAUEZE PArtS LIST (2/2) cuuvveeeieieiieeeeieee ettt ettt e e e e e e e eaae e e e eabaeeeesnaeeesesaeeeeeanes 86

MPO1800EN_180612 3




© ANITA

A. MACHINE BODY AND EXTERIOR PARTS MECHANISM (1/2)

¥0—920114 L%
J800S0r ____Nl&. 6C0F0ONZ NH [

0B00G0DNZ—aa. : Z0OYOrizZ
0-SHO LD i % Y¥0—LSOLNA - - . o J S
B N s _ Y0980 N4 A
i O — Lt LY
T h - 3 YO— L LLOY
il W B 0090cH0NIS " 8 §TC00FOTNZ o
...x....... 4 ‘ __\ ..f.f.. i 1 i \%|h.v0m9m_2m
~, [ [ 1] -
o : L gpns—t0-6LLIov] ) S
~8—80000VM ™~ P ° B \,.ux...ﬂf O-6LUVE I X 5 i50c08mz
e w—SILOVOLNZ ST S B ~ o
ke - A .\X..V\. = ; 3 U|<m|m 10143
001S8900LN N CCOSOANZ T IR
30-GS0LOY i
"l VO—0L0LHY
YO-GECPIV <
e
#000S0VM . .
A LIOSOHNZ Ny
£00S08NZ—e” 60050 —8.,
e 5

J0-£9010V

YE—¥E0LOV ——¥0~£SO0IN
VE—0ZO0LNA %«m_mm“mwo« ~—1L0Y0ENZ ?
YE—-GE01OV #—avovoanz
YO—-£ZOINA

ﬁoonmcmcon_n_o

o 573096019V 43

moovoIENL S
. ¢ OF00S08WZ—s

3IE-1S0L9V

<7
8Z0%0MNZ—8)

30-£00¥2V 600S0TNZ

)

* _ _ Y0—0G019V
! . _ @‘Smoowmzum

J0-09E LDV

LE0¥0aNZ 6C0S0ENZ

MPO1800EN_180612



© ANITA

A. MACHINE BODY AND EXTERIOR PARTS MECHANISM (1/2)

s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note

1 A1019-0A Rivet 2 2
2 AC1021-3A Tension Spring 1
3 AC1034-3A Adjusting Nut 1 1
4 AC1035-3A Thread Guide Disk 1 1
5 AC1042-3A Thread Guide Disk 1 1
6 AG1045-0E Support 1 1
7 AG1050-0A Spool Pin 1 1
8 AG1055-0E Face Plate Arm 1 1
9 AG1063-0E Thread Take-up Level Lid 1 1
10 AG1096-0E Fix Lump 1 1
11 AG1179-0B Head Lamp Seat 1 1
12 AG1360-0E Upper Cover 1 1
13 AG4003-0E Cover 1 1
14 AG4335-0A Pulley Cover 1 1
15 AG7051-3E Plate 1 1
16 AG7140-0A Goggles Asm. 1 1
17 AG7141-0A Goggles Holder 1 1
18 AH1010-0A Face Plate 1 1
19 AH1012-0A Cover 1 1
20 EP1015-2A Nameplate 1 1
21 FL1056-0A Ceramics Thread Guide 5 5
22 FN1020-3A Thread Tension Regulator Asm. 1 1
23 FN1023-0A Thread Guide Asm. 1 1
24 FN1051-0A Thread Guide 1 1
25 FN1052-0A Thread Guide 1 1
26 FN1053-0A Press Board 3 3
27 FN4086-0A Screw 2 2
28 J7151-PF Goggles 1 1
29 J7153-PF Rocker Arm 1 1
30 M100685100 Control Plate 1 1
31 OPP0060300 O-ring 3 3
32 SEN0530600 Plug 1 1
33 SEN0850600 Plug 1 1
34 SEN2600800 Plug 2 2
35 WAO040008 Washer 3 3
36 WA050004 Washer 2 2
37 WAOQ059005 Washer 1 1
38 WC060003 Washer 1 1
39 ZMB04031 Screw (M4-0.7x20) 4 4

MPO1800EN_180612




© ANITA

A. MACHINE BODY AND EXTERIOR PARTS MECHANISM (2/2)

V0—950114
2800S0" ____Nlﬁ/ 620+00NZ
D600G00NZ—aa_ ZOOYOrnz
. YO—IGOINA 2 ™ g =
™. <, ! Y0—980%N4

T

.’ oW N : _P——LPOS0BNZ
’ ' “ F .
| o i e HO0—6LL1LOY || R
e mocoés___.f.f, 2, Y e \.W.Wf/ 0-6LLLD ._ e
e w—Slovolnz N 7 AN "~ NS -
3 - « e 4 VZ-G104d3
00LS8900LN €COSOMNZ 7 - v
30-55019V K
P : AT VO—0LOLHY
Y0—-SECHOV \Q\\ & 2\% =~
. e =
¥000SOVM - .
= LLOSOHNZ Mgy ™~
£O0S0ENZ—@ :
g <)
30-£9019V

g——Y0-£S0INd

“~e—LL0F0ENZ

v
ﬁoomcmcnﬁ_ao

YE—0Z0LNA

rmzuo.vom_s_m

IE—-180L9Y

e
mwoénzm\&

30-£00¥2V B00SOTNZ

_ _ ¥0-0S019¥

I0-09F 1OV P :
J ! _ @‘oomoo@mzum
mmomcms_NL @

L0y 0aNZ

MPO1800EN_180612



© ANITA

A. MACHINE BODY AND EXTERIOR PARTS MECHANISM (2/2)

L. t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note

40 ZMB04048 Screw (M4-0.7x9.5) 2 2
41 ZMB04071 Screw (M4-0.7x6) 3 3
42 ZMB05003 Screw (M5-0.8x7) 2 2
43 ZMB05004C Screw (M5-0.8x10) 1 1
44 ZMB05011 Screw (M5-0.8x40) 2 2
45 ZMB05039 Screw (M5-0.8x18) 3 3
46 ZMB05047 Screw (M5-0.8x16) 1 1
47 ZMB05051 Screw (M5-0.8x23) 3 3
48 ZMC04029 Screw (M4-0.7x8) 2 2
49 ZMH04003 Screw (M4-0.7x5) 1 1
50 ZMHO05011 Screw (M5-0.8x30) 1 1
51 ZMJ04002 Screw (M4-0.7x10) 3 3
52 ZMJ04028 Screw (M4-0.7x7) 2 2
53 ZMJ05008C Screw (M5-0.8x10) 1 1
54 ZMKO05033 Screw (M5-0.8x28.5) 2 2
55 ZML0O5009 Nut 3 3
56 ZMQ04021 Screw (M4-0.7x6) 2 2
57 ZMQ05009C Screw (M5-0.8x12) 2 2
58 ZMT04015 Screw (M4-0.7x10) 3 3
59 Z25G11060 Screw (11/64-40x6.9) 1 1
60 ZSL11004 Nut 1 1

MPO1800EN_180612




© ANITA

B. UPPER SHAFT MECHANISM

Yo

=LLOSHY

h¢omamzm|||m11\.

L

W

DM
3
&
z

\

% VO-£ZEINA

2064199V

“&.

g0-+01 19V

£00GOrNZ
YO—/0LlOV

ZZ+00988
0Z¥001VY

g00¥ZH

___l.;/. -
L,
YY)

NO—ZZE LHY

77500984

774009€8
Y0-ZI0¥N4
£0090HWZ

90090HWZ
FO ol >

@9

_-.:v lmmu-

L ] ¥ e

5 @

_mr B
..|1\

-
i

(1)vo—at
(W)¥0-9

-

\_
|
|
|
_

P

MPO1800EN_180612



© ANITA

B. UPPER SHAFT MECHANISM

s e t t
Ref.No Parts No. Name of parts Description Glgsylo G|39y14 Note

1 AG1100-0B Upper Shaft 1 1
2 AG1104-0B Hand Wheel 1 1
3 AG1106-0A Cam 1 1
4 AG1107-0A Hand Wheel Seat 1 1
5 AG1108-0A Dial 1 1
6 AG3222-0E Driving Wheel 1 1
7 AG6179-0B Hand Wheel Belt Pulley 2 2
8 AH1320-0A Upper Timing Belt 1 1
9 AH1322-0A Strap 2 2
10 AH3011-0A Shaft 1 1
11 BB6004ZZ Bearing 2 2
12 BB60052Z Bearing 2 2
13 BNHK162216 Bearing 1 1
14 FN1106-0A Cam 1 1
15 FN1323-0A Strap Wheel Border Ring 2 2
16 FN4012-0A Connect Sheath 2 2
17 M2400B Motor 1 1
18 RA100420 C-ring 1 1
19 RA100470 C-ring 1 1
20 ZMB05047 Screw (M5-0.8x16) 3 3
21 ZMH06003 Screw (M6-1.0x8) 5 5
22 ZMH06006 Screw (M6-0.75x6) 9 9
23 ZMHO06008 Screw (M6-1.0x6) 9 9
24 ZMJ05007 Screw (M5-0.8x16) 3 3

MPO1800EN_180612




© ANITA

C. LOWER SHAFT MECHANISM

£O090HNZ

o

4d—LETHT ‘ o
CO090HNZ . :
W; 36— L0¥NA \n\ >
) —
1 N 2 ~£10¥N4
N c.a q_«
'/ 09100580
P
w g
l\ 3
<
Sy
~.
-_-_!i_rl.

g0-010+2V

0Z¥#001VY

RORSOEINZ R~ —vo-clovNg

o

QL2 LAHNE

ZZ+00984

YO—Z10¥N4

YO—LZE N4
YO—EEEIN

10

MPO1800EN_180612



© ANITA

C. LOWER SHAFT MECHANISM

s e t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AG4010-0B Lower Shaft 1 1
2 BB60047Z Bearing 1
3 BB62027Z Bearing 1 1
4 BNHK1210 Bearing 2 2
5 FN1321-0A Strap Wheel 1 1
6 FN1323-0A Strap Wheel Border Ring 1 1
7 FN4011-0A Lower Bearing Sheath 1 1
8 FN4012-0A Connect Sheath 1 1
9 FN4013-0A Clutch Asm. 1 1
10 FN4013-1C Clutch (left) 1 1
11 FN4013-5C Clutch Asm. 1 1
12 J4337-PF Spring 3 3
13 0BS00160 Ball 3 3
14 RA100350 C-ring 1 1
15 RA100420 C-ring 2 2
16 ZMH06003 Screw (M6-1.0x8) 6 6
17 ZMH06006 Screw (M6-0.75x6) 3 3
18 ZMH06008 Screw (M6-1.0x6) 2 2
MPO1800EN_180612 11




© ANITA

S0090YM
r\

05000034

YO-LFELOY—

YO—-BECLOY

VO-0¥E 1OV VO—-ZEC 1OV
| ot

\w@
\-

T

-~

g
g
|
|
_
_
i
_\\

D. NEEDLE BAR & THREAD TAKE-UP MECHANISM (1/2)

2

¢voomo{j\.\

0£00003¥ -~
-

-

g0-0LL19V

<c|mD:z.._®

LTO0POM e
lovarnz "

-~
- S00EFOYM

YO—COLLNA -~ _
¢o|mo:zm\% |
_

|

_

-
- B00F0MrNZ

\\..\_

et

%mDDmOIEN

- NDHM_,:N Y0—090IN4
\l p—
o VO-¥LOINS
- YO—080INS \%
VO-Z80INd R
Q , I VO—19019V
Ry \[[EzEoe e _“ 8610S0VA
_ 77809-88 ;

(1)V0—990LOV
So—VO—1/0INd MI¥O—990INS CO090HINZ

>4 _
E i
- \ Y0—¥90INd
Y0—-£/010¥ / _.,; W)
JJ.._....“-_._ .@
A %\m%v&mx ¥1-9L0INJ
V @®——6Z00S0VM QBBHH‘N a\%\._ n
_ - voozoonz
SO090HAZ & go0400mz
YO—%LLLNS
-00—0L019V
—E0-0£019V
o o
I I
(v1549) (ot5d)

12

MPO1800EN_180612



© ANITA

D. NEEDLE BAR & THREAD TAKE-UP MECHANISM (1/2)
s e t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AG1061-0A Thread Take-up Level Pin 1 1
2 AG1066-0A Needle Bar Connecting Rod 1 1
3 AG1070-0B Needle Bar 1 0
4 AG1070-0C Needle Bar 0 1
5 AG1073-0A Needle Pole Dais 1 1
6 AG1110-0B Shaft 1 1
7 AG1332-0A Pin 1 1
8 AG1335-0A Bushing 1 1
9 AG1336-0A Needle Bar Agitate Rod 1 1
10 AG1337-1A Pin 1 1
11 AG1340-0A Bushing 1 1
12 AG1341-0A Needle Bar Agitate Rod Asm. 1 1
13 AH1335-0B Needle Bar Agitate Arm 1 1
14 BB-6087Z Bearing 2 2
15 FN1060-0A Thread Take-up Level 1 1
16 FN1064-0A Thread Take-up Level Connecting 1 1
17 FN1066-0A Neelde Bar Connecting Rod 1 1
18 FN1071-0A Fastener 1 1
19 FN1074-0A Needle Bar Clamp 1 1
20 FN1076-1A Thread Guide 1 0
21 FN1080-0A Needle Bar Connecting Rod 1 1
22 FN1081-0A Slide Dollop Seat 1 1
23 FN1082-0A Guide Seat 1 1
24 FN1102-0A Washer 1 1
25 FN1103-0A Regulator Ring 2 2
26 FN1109-0A Bushing 1 1
27 FN1114-0A Bushing 1 1
28 REO00050 E-Ring 1 1
29 RE000070 E-ring 1 1
30 WA040027 Washer 1 1
31 WA049006 Washer 1 1
32 WA050029 Washer 1 1
33 WAO060048 Washer 1 1
34 WA080044 Washer 1 1
35 XA300160 Oil Wick 1 1
36 XB214005 Felt 1 1
37 YA050198 Pin 1 1
38 ZMB03036 Screw (M3-0.5x4) 1 0
39 ZMB04011 Screw (M4-0.7x8) 2 2
MPO1800EN_180612 13




© ANITA

YO—-0¢E 54\%'{0 —CEE IOV

\\_
=l
8¥0030YM SR -
&7
.4. ¢o|mo:_i\@
VO-60LIN4 |
0500003 % B—20090HNZ
80<ECC [Hy ] VO-£OLLNA st
) - @ S ¢00¥OrnZ V0—090IN4
VO-LPELOY— —~ | 1 = \%
‘@l §—80090HNZ o VO—¥LOIND
ONN £ZO0YOVM o ¥O=HoL \%
~ _ ZIOVOrNZ
Y0—9¢¢ LaY— ’ 7 BOOYOrWZ 3 | Y0—19019v
" 3006¥0YM | ||ZZ809-88 Il 861050vA

-~

o = _._\\\
J\\@ o VO-£L010V

e
¢vomwo,q____.__\\,

0L000034 .\.\ SO0FLEEX
-~

P ; @——6Z0050VM

SO090HNZ B go0y0oNZ

"

YO—¥LLLNS

HO0—0LLLOY

e
[
|
_
|
|
|
_\\

D. NEEDLE BAR & THREAD TAKE-UP MECHANISM (2/2)

77809-88 __

(1)¥0—-990Lav

(W)¥0—990 1IN CO090HWZ
YO0—+#90LNd
Y1—9L01N4
mm@@umzma\%\__ _
ﬁ\.\l ¥00202NZ
FI0—0L01L2V
—H0—-0.L019V
= o
_ _
(#1549 (o15-43)

14

MPO1800EN_180612



© ANITA

D. NEEDLE BAR & THREAD TAKE-UP MECHANISM (2/2)

A t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note

41 ZMC02004 Screw (M2-0.4x3) 1 0
42 ZMC04008 Screw (M4-0.7x5) 1 1
43 ZMHO06003 Screw (M6-1.0x8) 4 4
44 ZMH06008 Screw (M6-1.0x6) 2 2
45 ZMJ04002 Screw (M4-0.7x10) 1 1
46 ZMJ04008 Screw (M4-0.7x6) 1 1
47 ZMJ04012 Screw (M4-0.7x16) 1 1

MPO1800EN_180612

15




© ANITA

E. PRESSER FOOT DRIVING MECHANISM (1/2)

T nu\u\\\\\\u\.\t\&

0OVOPNZ L™ ™ |

_.Go.vo_ LHM

Y0-961LOV
YO—LBLLOV 3 »mﬂ
\nF. " B0—18LLOV
- OLBOMHNE
=5 moomo:zmém
éw OLSIZLLYNG

E0090HNZ
80-Ll6LLOY

YO-GE¥ 1OV
YO-L61L0V

,@

45 —$Z0E0Y

‘L\ VRV \'\\\.‘-'\-'u\\'-\‘L\\“\‘u\\'\'\'-\\‘\\\“‘t\ AV

r—————

LOO¥OrnZ

LOO¥0 LHM
% , 0180MHNE
w Y0—96119¥
- ] 80—/8110V
81050rNZ S— \AW
VO—66119V ¥  MOLOL—T4NE
@ § 8—L0090HNZ
MOLOL—raNg O OEVIOV

BL0CS0VA
LS0S0daNZ

l=e

g)

gl= 18I0V

BOOYOrWZ -
-

3@

£L00LEHM
06000034

)

ﬂg_
b |
I
||
[ ™
1Ry,
_
_“._r,
o
_ _ Z5-28119v
_ _ VO-Z8LID¥
o G000z / R—v0-80810v
\%w o \%935@
YO-GBLIOY '
2 \,.qc 905LOV
= —vo-v8L10v
2 g 5—0S 10VOVA
= V0-£0SLOV
= BO—ZEY IOV

l
= Z2700894d YO=Z0S LoV
(Sd0—98119Y N\ — <
A _

! ] L90Y0ENZ
i BO—IE¥ 1OV
g _ Nm@m@ g4
_ LOO9OHNZ —
.'_ H0—Z6L1OV
= L00¥OrNZ
YO—16LLNA Nmmmm
600¥0TZ
Y0—Z61INS

MPO1800EN_180612

16



© ANITA

E. PRESSER FOOT DRIVING MECHANISM (1/2)
s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AC1184-0A Spring 1 1
2 AC1502-0A Universal Joint 2
3 AC1503-0A Cross Pin 2 2
4 AC1504-0A Extending Rod (Outer) 1 1
5 AC1506-0A Extending Rod Connector 1 1
6 AC1507-0A Clamping Plate (Upper) 1 1
7 AC1508-0A Clamping Plate (Lower) 1 1
8 AG1181-0B Presser Bar Bushing 1 1
9 AG1181-1B Plate 1 1
10 AG1182-0A Extending Rod (Inner) 1 1
11 AG1182-5Z Roller Presser Rod Asm. 1 1
12 AG1185-0A Presser Bar Clamp 1 1
13 AG1186-0B Bearing Housing 1 1
14 AG1187-0B Feed Shaft 1 1
15 AG1191-0B Strap 1 1
16 AG1192-0B Bearing Housing 1 1
17 AG1196-0A Ring 2 2
18 AG1197-0A Shaft 2 2
19 AG1199-0A Fix Plate 1 1
20 AG1430-0A Belt Pulley 1 1
21 AG1431-0B Helical Bevel Gear 1 1
22 AG1432-0B Helical Bevel Gear 1 1
23 AG1433-0A Shaft 1 1
24 AG1435-0A Belt Pulley 1 1
25 AG3024-0A Ring 1 1
26 AG4216-0B Strap 1 1
27 BB6800ZZ Bearing 1 1
28 BB-6867Z Bearing 2 2
29 BNFJ-1010W Bearing 2 2
30 BNHK0810 Bearing 2 2
31 BNHK101710CH | Bearing 1 1
32 BNKT121510 Bearing 2 2
33 FN1191-0A Adjusting Screw 1 1
34 FN1192-0A Cover 1 1
35 RE000090 E-ring 1 1
36 WH104001 Washer 2 2
37 WH210013 Washer 1 1
38 YA040130 Pin 2 2
39 YA050181 Pin 2 2
MPO1800EN_180612 17




© ANITA

E. PRESSER FOOT DRIVING MECHANISM (2/2)

\\.mum\\mm\ﬁ@

LOOFOrNZ

_.Do.vnr LHM

VO-96119¥ z
YO—LBLIOV jz %
Al E BO—18LLOV
- A oleoxHNE
~ £ a :
: 90090HNZ—8 |
RN 4 0lS1ZLLINE 0 _
go-16tiov|| B f _
W0—-SEP IOV A L
VO-L6LIOY {o YZ0£OV
. 100¥0rNZ
e ] LOOF O LHM
- 0180XHNE
ﬂ V0—96L19V
; 80—/8119V
810S0rNZ M \@
¥0—66119¥ MOLOL—T4NE
ﬂ@ ©8—10090HWZ
MOIOL—rang "0 OETEY

/

¥

4 4

ZG—E8L1IV

T e
S

—————— -

YO—-£BLIDY

/ y—vo-sosiov
Y 201004004

{ SO0¥OrnZ

lcososnz | | \%%
D L@ | : YO-GELIOV
g

D)

YO—-¥BLLOV

VO—EETY IOV

D)

gL =812V

)

D)

) ~F—0L1L0P0VA
L} “L.c

H0—2E¥ oV

D))

o

- =
200¥0rWZ __ &80-98110v G . e
el _ _
" HOOMLIOINHNE /| @mauﬁtuﬂmgqmzm
_
] Nmmmw g8
| RECODFNE 800¥0PNZ
£100LZHM o 40—261 10V
0600003
WO—16LLNA Nmmmm 38
600%0TNZ
YO—Z6LINS

MPO1800EN_180612

18



© ANITA

E. PRESSER FOOT DRIVING MECHANISM (2/2)

— t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
40 YD040010 Spring Pin 1 1
41 ZMB04061 Screw (M4-0.7x8.2) 2 2
42 ZMB05051 Screw (M5-0.8x23) 2 2
43 ZMC04011 Screw (M4-0.7x10) 1 1
44 ZMH06001 Screw (M6-0.75x4) 4 4
45 ZMH06003 Screw (M6-1.0x8) 1 1
46 ZMH06006 Screw (M6-0.75x6) 2 2
47 ZMJ04001 Screw (M4-0.7x8) 3 3
48 ZMJ04005 Screw (M4-0.7x12) 1 1
49 ZMJ04008 Screw (M4-0.7x6) 3 3
50 ZMJ05018 Screw (M5-0.8x18) 3 3
51 ZML04009 Nut 2 2
MPO1800EN_180612 19




© ANITA

F. PRESSER FOOT PARTS

Y0-6LlZ 1OV
YZ-6LZ10V
(SZTR)VZ-SISLOV
¥1—61Z10V
.
N
YO=2&l2Z LoV

f-l-_-.-_-

/5‘335 nNZ

V¥ 1-08112V

J0—6LE L2V

%l LOOFOrnZ

(GZe)g0-51S 10V

g0-Z1212V

H0—-LLZ 1OV

L S coogoHnz

[

& az-0gl19v

——30-08LLIV

20

MPO1800EN_180612



© ANITA

F. PRESSER FOOT PARTS

s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AC1211-0A Ring 1 1
2 AC1211-0B Positioned 1 1
3 AC1212-0A Top Roller Holder 1 1
4 AC1212-0B Top Roller Holder 1 1
5 AC1218-0A Compression Spring 1 1
6 AC1219-0A Finger Guard Asm. 1 1
7 AC1219-0C Presser Foot Seat 1 1
8 AC1219-1A Finger Guard Support 1 1
9 AC1219-2A Finger Guard 1 1
10 AC1515-0B Roller Presser Adaptor 1 1
11 AC1515-2A Roller Presser Adaptor 1 1
12 AG1180-0E Presser Bar 1 1
13 AG1180-1A Presser Bar 1 1
14 AG1180-2D Screw 1 1
15 J1218-0A Compression Spring 1 1
16 ZMH06003 Screw (M6-1.0x8) 1 1
17 ZMJ04001 Screw (M4-0.7x8) 1 1
18 ZMKO03005 Screw (M3-0.5x6) 1 1
19 ZMK04020 Screw (M4-0.7x18) 1 1
MPO1800EN_180612 21




© ANITA

000ESL¥ O3S

80-£S0¥OV
] 22908968
80—6+07OV EEHEAL] _\ R—
80090HWZ—a@. | YO—1S0¥NS _ VO—ELLIHY 1010003y
S
Ll N _
. i VO—ZLLING
80090HNZ i .
¥Z-BEE IOV (%\__ _ R S
-~ s H H -.\.\
ZLOPOrI -l _ i \% ) 80002 L¥M
e O¥—Y0—0LZLOV ; : (11090dX
VO—S0¥NJ _
¢ - .
B go-isziov @ |
\MG\ : \_ VO—LLLLHY
9

.z . LZ0090VM
20 YO—6ZZIHY N

BO—L6F LoV “ WO-06ELY
010¥0TNZ %

v
&y, lOOYOPWZ | YO-Z6E10Y €0080HWZ  ®

YO—9ZZ LN4 i n
g0—-CSEZ 19V -
VO—2ZZINS—8F !

h

ﬁﬁqomomzm
© vy

WS—GZE LHY YE—06220V

YO—-06220V

| YO—BZZIN V0-GZZ LN
W) e YO—-9LZINS i j
- - 54 i i
F - TN £ @l —
v0-£2ZiNi—@ @RIAK ey VO—LIZINd - _v —VY0-Z622ZOV
W)L 00¥0PNZ - - _ -
9006+0VM A N @ —E0090HNZ ﬁ\ { ¢—210070VM
AN - \ !
2 v xmm 800S0z w Z00¥OPNZ
CLOvOrNZ YO—-5ZZINA e YO—8LZINd YO-SLZ 19V
0800003Y

G. STITCH LENGTH REGULATING MECHANISM (1/2)

22

MPO1800EN_180612




© ANITA

G. STITCH REGULATING MECHANISM (1/2)
s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AG1215-0A Feed Regulator 1 1
2 AG1231-0B Eccentric Pin 1 1
3 AG1235-0B Dial 1 1
4 AG1269-0A Connecting Bar 4 4
5 AG1270-0A Pin 1 1
6 AG1314-0B Shaft 2 2
7 AG1330-0B Pin 1 1
8 AG1339-2A Pin 1 1
9 AG1390-0A Shaft 1 1
10 AG1391-0B Bushing 1 1
11 AG1392-0A Bushing 1 1
12 AG2290-0A Reverse Stitching Electromagnet 1 1
13 AG2290-3A Pin 1 1
14 AG2291-0A Connecting Bar 1 1
15 AG2292-0A Support 1 1
16 AG4047-0B Reverse Stitch Driving 1 1
17 AG4049-0B Feed Eccentric Asm. 1 1
18 AG4053-0B Spring 1 1
19 AH1171-0A Reverse Stitching 1 1
20 AH1173-0A Reverse Stitching Connecting Rod 1 1
21 AH1225-5A Pin 1 1
22 AH1229-0A Connecting Bar 1 1
23 BB6806Z2Z Bearing 1 1
24 FN1172-0A Tension Spring 1 1
25 FN1216-0A Spindle 1 1
26 FN1217-0A Spring 1 1
27 FN1218-0A Bushing 1 1
28 FN1219-0B Regulating Arm Asm. 1 1
29 FN1225-0A Feed Driving Adjust Screw 1 1
30 FN1226-0A Knob 1 1
31 FN1227-0A Little Gear 3 3
32 FN1228-0A Inside Gear 1 1
33 FN4051-0A Deflection Center 1 1
34 FN4054-0A Connecting Rod 1 1
35 FN4055-0A Crank 1 1
36 0PP00400 O-ring 2 2
37 RE000040 E-ring 2 2
38 RE000050 E-ring 1 1
39 RE000080 E-ring 2 2
MPO1800EN_180612 23




© ANITA

Q00CsL¥ 235

LyOCS0ENE

EL0vOrnz

G. STITCH LENGTH REGULATING MECHANISM (2/2)

0500004

HO—-6¥0POY —

B0090HNZ—a&
&

YO—-68210V

22908988

Y0—GS0¥Nd

YO—LS0¥N

_
BGSIEN'm _\

>

2>
YO—GZZ N

moL“.SG{%
VG—GLZLHY

[ cz108 1vx " 201521V

BOO90HWE

p ,go GZZIN

Y0—0LELOV
qolﬁo%.t

: ..v...e....
3

LO0B90YM :
n_ﬁ 40— L#0+OY -

YSL090VA

0500003y
HO—-LELLOW

&y, L00+OMNZ {clmmn oy S0090HNZ

4
Q M{m —9LZINd

JG_l_.Do,qD:_zN

YO-8LZLINd
080000 I

o J_hw

iG LIZINA

—GLZ19%

BO—-CS0+OV

_\. SF0F0ENZ
_ YO=ELLHY 10 100034
_
i YO—ZLLINd
| ] 80-oceiov
_
_ g A~ so00zivm
i ’ ,4 (11090dX
_ CO090HNZ _
_ |
i H0-61ZINA |
\_ | | WO—L/LLHY

YOo—06ELOY

YE—-D6CZIV

YO—06220Y

w\‘mﬁw Y0-262Z9¥

SLO0FOVM
}

ﬁ\

il w ZOO¥ONZ

24

MPO1800EN_180612



© ANITA

G. STITCH REGULATING MECHANISM (2/2)
s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
40 RE000101 E-ring 1 1
41 SEC4752000 Plug 1 1
42 WA040018 Washer 2 2
43 WAO049006 Washer 1 1
44 WA060021 Washer 1 1
45 WAO069001 Washer 1 1
46 WA120008 Washer 1 1
47 WEO00050 Washer 1 1
48 XA150125 Oil Wick 4 4
49 XP06011 Qil Pipe 1 1
50 YAO06015A Pin 2 2
51 ZMB04048 Screw (M4-0.7x9.5) 2 2
52 ZMB05047 Screw (M5-0.8x16) 1 1
53 ZMHO06003 Screw (M6-1.0x8) 4 4
54 ZMH06008 Screw(M6-1.0x6) 7 7
55 ZMJ04001 Screw (M4-0.7x8) 1 1
56 ZMJ04002 Screw (M4-0.7x10) 2 2
57 ZMJ04012 Screw (M4-0.7x16) 2 2
58 ZMJ05008 Screw (M5-0.8x10) 2 2
59 ZML04010 Nut 1 1
MPO1800EN_180612 25




© ANITA

H. FEED CLUTCH MECHANISM (1/2)

OL¥F20LMLIE
Z0¥Z0LNLE

FO090HNZ—ey 20 IA_U_m LLOV
e..

CO0SOMNE:

HO—-BZLyOV

SO0FOHNZ

20— wvo¢m

YO—-0ZZrav

Y0—0ZZFOV \.\..,..,.f
Ol¥PZ0IMLE e o
-1 0L+Z0IMLE ~
| YO-ZLZFOV
i ZOYZOINLE ’ e
i @ 0L4Z0IMLE @
0800003y \_ E.nmo_g._.m Gt \Somoﬂzm cOveoINIg _
E A5 y o ;
CLEL0LNG RSN ? m
T Y0—88ZZoV  *
w —¥LZPOv .\\ S _ L0DS0rZ
_ 0HZOIMLE - mn@mzzm|9,@
_ g ' OLYZ0IMLE
i BFREGIRIES 80090HWZ
|

YO—ZEZPOV

L
A VLS |
mooé%mé o~ B0-SEELIV - VO-SEZINd

\.\\ qoumnmqu.qg
- :
P vO— mmﬂo{|®/

P o 05000038 — ,V
> 800S0HNZ—_ J0-SZ# 19V ;
.ﬁx P
_ VO—£82ZOV
_ ZIXV0—ZZTHOV
| ZIX¥0—Z90¥IV
_ 9007 1080V A—Calg
_ 910909257
_ Y0-3952 LHY
i 0SHO0EVX
! 80-9¥0POV
| YO—I2ErI¥ _._uEmqum
_ VO-SZZHOV 80-G1 119V
| ZLOLHMHNG | HOOLOZ9LNE \.\.
L g0—-¢I1Z¥aV Y0—88ZZOV HIOLZGLZYY 1\.\

CLOLHAHNG HOOLZE LZYH «.. : m_c YeZIOV ...\.\\

<€ |ociozaing -l

fr.|.|.|-|-|-|.\

80-070%9V A
]~

\§|¢o ZEC IOV

BOOB0OHNZ

|
_ 80— 1¥0¥OV
‘1o Q_ﬁ

_

9LEZILAHNE

"> DLO90HWZ

2!

YO-CEC&¥IY | P

n\\\m\\.\\ ¥0—G82Z0V
-~ _

Z5-5BEZoV

26

MPO1800EN_180612



© ANITA

H. FEED CLUTCH MECHANISM (1/2)
s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AC2285-0A Cam 1 1
2 AC2285-5Z Cam Asm. 1 1
3 AC4062-0A Spring 24 24
4 AC4233-0A Roller 1 1
5 AC4235-0A Crank Shaft 1 1
6 AG1115-0B Bushing 1 1
7 AG1190-0C Gear Belt Pulley 1 1
8 AG1254-0B Bushing 1 1
9 AG1332-0A Pin 2 2
10 AG1335-0A Bushing 1 1
11 AG1355-0B Bushing 1 1
12 AG1425-0C Connecting Bar 1 1
13 AG1427-0B Connecting Bar 1 1
14 AG2287-0A Drive Wrist 2 2
15 AG2288-0A Clutch Asm. 2 2
16 AG4040-0B Feed Shaft (A) 1 1
17 AG4041-0B Feed Shaft 1 1
18 AG4042-0C Shaft 1 1
19 AG4046-0B Drive Arm 2 2
20 AG4212-0A Bearing Housing 1 1
21 AGA4213-0B Bushing 1 1
22 AG4214-0B Bushing 1 1
23 AG4215-0B Shaft 1 1
24 AG4220-0A Collar 3 3
25 AG4221-0A Rotor 2 2
26 AG4222-0A Ball 24 24
27 AG4223-0A Claw (Right) 6 6
28 AG4224-0A Claw (Left) 6 6
29 AG4225-0A Washer 2 2
30 AG4229-0B Ring 1 1
31 AG4231-0B Swing Arm 1 1
32 AG4232-0A Pin 1 1
33 AH1256-0A Bushing 1 1
34 BN101310 Bearing 1 1
35 BN101313 Bearing 1 1
36 BN162010CH Bearing 1 1
37 BN162013CH Bearing 1 1
38 BNHK162216 Bearing 1 1
39 BNHKH1012 Bearing 2 2
MPO1800EN_180612 27




© ANITA

H. FEED CLUTCH MECHANISM (2/2)

0800004

C0¥COLNLE
olrZoimLg

-

\\

QlFZ0iMLIE

..,Q

FO090HNWI—sy J0-06LLOV
- NODMD_,EN

=,

Z0¥20LINLE

@

\\Noomoﬂ WZ

20— Nvo.vm_

YO—02Z+OV
E00S0MNZ:
0l¥e0imLd

e0v20INLE

HO=6LEF0V

YO-0ZEr0V

:.--IJ
L %
~.
VO-ZIZvIV

>
0LbZOIMLE @

- cleloLNg ¥0—-0ZZ+ov,. 7 P . g
il 2 <% _ vo-sszzov "
ﬁ\ g0—¥ LoV - T
_ . CL¥Z0 _._________._.\m\\\a mcomOIEN|%f
_ - d OLvZoimLE
@
_

mooégmé

€ HOLHAHNY

'S
-~

) = @/ YO—ZEZPOW
.~ B0-cEeiov : YO—8.EINA

-
d éummmequ

v

SOOYOHWZ

0- mmﬂu{\.@/

05 Qoeouml\ﬁ

CIXV0—CEe¥OV
Z 1X¥0—290% IV

£XY0

YO—LZZ¥Ov
YO-GZEyov

ZLOLHYHNE |
g0-€1Z¥OV VO—BBELIV

HOOLZSLEWY

EXVO0—PEevov

—CZTTYOV ]
CXOZLOSOVA 80—9+0¥ 9V

HOOLESLEVY

g0-GLL19¥
HJOL0Z91INE .\..\\
-
HJOZSLEY Y L
(~ o~
A HO—vSZLOV -
<o %
Un_.DNw_.zm ~

e e e e e e

L&
80090HNZ _ .
_

WO—=85C LHY
0S+#00EYX

§‘¢o|mnn_.o<

BOO9OHWZ

80— 1+0¥0%

9lZZ9LAHNE

’ L 0SZZL09LoL

d0—-9+0FIV

9009 1ZHM

BO0—-0r0¥2V

o OLO90OHNZ

> oo

WO—-EEZFIV ;
& &

=%

A

\\nm\x\\ﬂé?mmmmu{
(o |

Z8—-CRZeov

28

MPO1800EN_180612



© ANITA

H. FEED CLUTCH MECHANISM (2/2)
o t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
40 BTN102402 Bearing 4 4
41 BTW102410 Washer 8 8
42 FN1278-0A Pin 2 2
43 RA215210CH C-ring 4 4
44 RE000050 E-ring 6 6
45 RE000080 E-ring 1 1
46 TC16012250 Collar 2 2
47 WH216006 Washer 2 2
48 XA300450 Oil Wick 1 1
49 YA05012B Pin 6 6
50 YA080120Q Pin 12 12
51 ZMH04005 Screw (M4-0.7x6) 1 1
52 ZMH06003 Screw (M6-1.0x8) 2 2
53 ZMH06008 Screw (M6-1.0x6) 20 20
54 ZMHO06010 Screw (M6-1.0x10) 2 2
55 ZMJ04008 Screw (M4-0.7x6) 2 2
56 ZMJ05001 Screw (M5-0.8x14) 1 1
57 ZMJ05002 Screw(M5-0.8x12) 3 3
58 75C06016 Screw (3/32-56x2.8) 12 12
MPQO1800EN_180612 29




© ANITA

¥0—88ZZ9V
1
Q. LOOLSOEM R
80090HNZ—8) LODBS0VM \%
80090HWZ _ L
VO-SEZYIV D % 80-622+9V | ¥0—95 ¥ d3
_ || 1006900M
: . _ G Z00V00WZ
go-seslov VGRS . _ cf UN—vo-1¥ZLov
2 ,5 BLZING s N\

f.,{o GeE 5{

0500003
D090HWZ 20-GZ¥ 19V 'A

o0

05000034

© YO—£G1bd3 LLO¥OBWZ
; &

YO—ZEC1aY @ﬂloamoxzm

g -
YO—EEZPIV 6 6€0+0D :Nf....ff
YO-SREZOY i

Z5—GBZZIV

8o
o

/
\

\}f N—x{o [AAA L

c YO—-LBECIV

;\ﬁ;qo&moﬁq ~.
..”..;. _“_re\
\, “.
e EXYO—bTZPOV
t.m‘* EXY0—E£ZZHOV
&

-~ H0—ECLOV

CXEZ LOSOVA ] s
- - v
Tl A 0500003
YO—LZTFOV .
YO—-GZZIV T

_ vo—ppeloy  BOOSOHNZ
VO—88ZZOV

I. DIFFERENTIAL CLUTCH MECHANISM (1/2)

30

MPO1800EN_180612




© ANITA

I. DIFFERENTIAL CLUTCH MECHANISM (1/2)

s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AC2285-0A Cam 1 1
2 AC2285-5Z Cam Asm. 1 1
3 AC4062-0A Spring 24 24
4 AC4233-0A Roller 1 1
5 AC4235-0A Crank Shaft 1 1
6 AG1232-0B Crank 1 1
7 AG1241-0A Adjusting Dial 1 1
8 AG1242-0A Pin 1 1
9 AG1243-0A Bushing 1 1
10 AG1260-0B Connecting bar 1 1
11 AG1331-0B Spring 1 1
12 AG1332-0A Pin 2 2
13 AG1335-0A Bushing 1 1
14 AG1335-0B Bushing 1 1
15 AG1344-0A Pin 1 1
16 AG1425-0C Connecting Bar 1 1
17 AG1427-0B Connecting Bar 1 1
18 AG2287-0A Drive Wrist 2 2
19 AG2288-0A Clutch Asm. 2 2
20 AG4046-0B Drive Arm 1 1
21 AG4221-0A Rotor 2 2
22 AG4222-0A Ball 24 24
23 AG4223-0A Claw (Right) 6 6
24 AG4224-0A Claw (Left) 6 6
25 AG4225-0A Washer 2 2
26 AG4229-0B Ring 1 1
27 AG4231-0B Swing Arm 1 1
28 AG4232-0A Pin 1 1
29 EP4153-0A Nut 1 1
30 EP4154-0A Spacer 2 2
31 EP4156-0A Nut 1 1
32 EP4157-0A Differential Feed Control Lever 1 1
33 FN1278-0A Pin 2 2
34 REO00050 E-ring 8 8
35 WAO059007 Washer 1 1
36 WB051001 Washer 1 1
37 WC069001 Washer 1 1
38 YA05012B Pin 6 6
39 YA080120Q Pin 12 12
MPO1800EN_180612 31




© ANITA

I. DIFFERENTIAL CLUTCH MECHANISM (2/2)

Q.
20090HNZ—&)

BOO90HWZ

YO—GE2yIV

YO—ZETFIV % i

HO0-GEELaY » 8LI¥OaNZ
A.‘ HOOS0HNZ =3
.a.D BLEINS ~.

— YO mmmaﬁ h_
I o n @ /
o . @,

o

S m _.x_qolmm_ovu_q_ ~.

e

EXVO-FLorav
R0 WA
EXEE 10S0VA

YO—LZZFaV
VO—SZCyov

YO—-BEZZOV

e

YO—BBCLEOV

05000038 vo—£Slbd3

Y0—ZCCLaY @%|o_.cm_o_._s__m

%0 Inmm.vwf @
VO-GEELIY
_

Z6—CRZZIV

SO00+0rnz

H0-LZ¥19¥ yo—pGlya3 S

I
LOO LSOgM oS0z
LO0BS0OYM \%

FLO90HANL

! ¥0=95 b3
_ LOOB30OM

80— €510V «o —ZHZ19V
80—09Z19¥ ‘

YO-E¥2 19V

05000034

vo—vrgloy  BOOSOHAZ

32

MPO1800EN_180612



© ANITA

I. DIFFERENTIAL CLUTCH MECHANISM (2/2)

— t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note

40 ZMB04011 Screw (M4-0.7x8) 1 1
41 ZMB04118 Screw (M4-0.7x8) 1 1
42 ZMC04002 Screw(M4-0.7x12) 2 2
43 ZMC04029 Screw (M4-0.7x8) 3 3
44 ZMH06008 Screw(M6-1.0x6) 8 8
45 ZMH06010 Screw(M6-1.0x10) 2 2
46 ZMJ04005 Screw (M4-0.7x12) 1 1
47 ZMJ05011 Screw (M5-0.8x8) 1 1
48 ZMK06014 Screw (M6-1.0x6.5) 1 1
49 Z5C06016 Screw (M6-1.0x2.8) 12 12

MPO1800EN_180612 33




© ANITA

J. LOWE FEED MECHANISM (1/2)

YO—-6+092Y

80—-1£099Y
m—omczzmlmmu :

-

{iam)

VO—-£0G1OV—RY 1

VO—Z0SLOV——944 e |g0p0aNZ
Iy

ZZ0L8178d

A3
oslovovA—< @ ¥OrR0aLdY £00

¥0—L0S L0V —@y |

I /CO90HNZ
L006SOVM—@ @ £L0SOY

)

WL

30—-0£090V

& mlmoama_iw
m‘ncomonsm

—d0—10092¥

P e j_
s o
-.\.
% /Huomo_.__ﬁ

™.
w—Z00S0HWZ

f=

LLOYOIWZ—e” o LZ0¥00NZ
YO-£¥099V 0£10¥0VA . _ _#&——0Ll0¥0INZ
\\\_ e - 00022
; = vl \.\ S0SZ0INZ _.Kr L YO—Z4090V
vO— Emaqlﬁ.w/ @ \\ P Lo
o

6L0¥OrINZ +

BOOSOHWZ
YO—-0L190V

02000Wa0

@g

YO—-0#090Y

_|mn_oh_n_ L8x

15090V

Y0—-£209HY

21Z0¥00DWZ
Nyl

80—15092v

£00s01ax

(r15- Emm 15090V

(ot6-49)Z5— 15090V

34

MPO1800EN_180612



© ANITA

J. LOWE FEED MECHANISM (1/2)
s e t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AC1502-0A Universal Joint 2 2
2 AC1503-0A Cross Pin 2
3 AC1506-0A Extending Rod Connector 1 1
4 AC1507-0A Clamping Plate (Upper) 1 1
5 AC1508-0A Clamping Plate (Lower) 1 1
6 AC6042-0A Feed Wheel Detaining Spring 1 1
7 AC6051-0B Feeding Wheel 1 1
8 AC6051-5Z Feeding Wheel Asm. 1 0
9 AC6051-6Z Feeding Wheel Asm 0 1
10 AG6001-0B Middle Support 1 1
11 AG6030-0E Lower Gear Support 1 1
12 AG6031-0B Gear 1 1
13 AG6040-0A Feeding Wheel Support Guide 1 1
14 AG6041-0B Upper Gear Support 1 1
15 AG6042-0A Extending Rod (Inner) 1 1
16 AG6043-0A Extending Rod (Outer) 1 1
17 AG6049-0A Gear 1 1
18 AG6170-0A Gear Shaft 1 1
19 AG6172-0A Drive Gear 1 1
20 AG6173-0A Feed Gear (Upper) 1 1
21 AG6174-0A Gear 1 1
22 AH6023-0A Cover 1 0
23 BBL1370Z2Z Bearing 4 4
24 BNHKH1012 Bearing 1 1
25 J1512-0A Presser Shaft Seat (Front) 1 1
26 OBMO00020 Ball 20 20
27 WA059001 Washer 2 2
28 XB103003 Felt 1 1
29 YA040130 Pin 2 2
30 YD040010 Spring Pin 1 1
31 ZMA02501 Screw (M2.5-0.45x2) 3 3
32 ZMAO05013 Screw (M5-0.8x8.2) 1 1
33 ZMB04061 Screw(M4-0.7x8.2) 2 2
34 ZMC02505 Screw (M2.5-0.45x4.8) 4 4
35 ZMC03005 Screw (M3-0.5x5) 1 1
36 ZMC04010 Screw(M4-0.7x7.5) 2 2
37 ZMC04011 Screw (M4-0.7x10) 1 1
38 ZMC04021 Screw (M4-0.7x10.5) 2 2
39 ZMHO05002 Screw (M5-0.8x6) 1 1
MPO1800EN_180612 35




© ANITA

J. LOWE FEED MECHANISM (2/2)

AN
= A 210 LHXHNE
- T
o .rrf..; P
.\\.\ L . YO—CZ09HY
" - -
5 — ﬂ\ JLE0F0DWZ LJ
\ 8012099V =
e L0OY 0NNz / > mr\—\
_ Y0-E¥099¥ \ ™
Z LOSOHNWZ Iwmw 215 - T m *
i LOOSOMWZ
-\... [~
wu_rmmohnjmm o PWwi v
-
WODDS oY Uv./, _..hmom_o_._zw 5] = L 009DV g
¥0—Z0S 1oV T Ecmmodi.l.ra. CLOSOWINZ A //,,,
: m m L -3
; At _
5 A “e—Z00G0HNZ
V0-£08 1OV —g~ Y0—Z$089v A ¥
LLOPOONZ—e~ \l\.\. __ _ LZ0¥0OWZ

YO-E¥090V

V0-£05 10V —Qy,
190+08 _.,._N|alf

6LOVOrNZ

B0090HNZ

_#&—010F00WZ

O0L03NWZ
L~ Y0 -2+ 082V

.\,
COSZOONZ _\_\

02000Wd0

o .
g0—15090V

_
(ot548)ZG— 109DV

?lmo_un.u LEX
BO— L5090V

?;.lm_ummlm%u{

YO -0L133V

36

MPO1800EN_180612



© ANITA

J. LOWE FEED MECHANISM (2/2)

A t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
41 ZMH06008 Screw (M6-1.0x6) 2
42 ZMH06012 Screw (M6-1.0x5) 4 4
43 ZMH06037 Screw (M6-1.0x10) 1 1
44 ZMJ04001 Screw(M4-0.7x8) 1 1
45 ZMJ04019 Screw(M4-0.7x8) 1 1
46 ZMJ05002 Screw (M5-0.8x12) 2 2
47 ZMJ05007 Screw (M5-0.8x16) 3 3
48 ZMQ04021C Screw (M4-0.7x6) 6 6

MPO1800EN_180612

37




© ANITA

K. PRESSER FOOT LIFT MECHANISM (1/2)

mmomo._sm|@/
80050rNzZ .
Wlao_.cq_zm _u_ ~_clol8gad
U/&V 30-99110V
80-£SHIOV S , ;
30-59119V :
30-29119V

¥0—9SL1OV

H0-=G0Z LHY

_ £ G00V0rNZ
YO—$SLLOV R y@‘mccm LZHM
81—G0Z LHY “ «o 90Z LHY

@ . qo|o \Z 19V
00LOSOVA 0522109101
~ - 4 9Z00YOrIZ
e

YO—L0Z IHY ,f B0090HWZ 30-1911a¥
.f., %

" YO0—90Z N4 .

YO—¥0ZLHY

YO-SSLLHY

0LO9102A

J0—-0£089Y

VO—£0Z LHY %\

38

MPO1800EN_180612




© ANITA

K. PRESSER LOOT LIFT MECHANISM (1/2)
s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AG1153-0B Bracket 1 1
2 AG1154-0A Bushing 1
3 AG1156-0A Spring 1 1
4 AG1158-0E Connecting Base 1 1
5 AG1160-0E Swing Arm Asm. 1 1
6 AG1161-0E Support 2 2
7 AG1162-0E Screw 1 1
8 AG1163-0E Swing Arm 1 1
9 AG1165-0E Bushing 1 1
10 AG1166-0E Screw 1 1
11 AG1200-0B Hand Lifter Lever 1 1
12 AG1210-0A Bushing 1 1
13 AG1212-0A Bushing 1 1
14 AG8030-0E Presser Foot Electromagnet 1 1
15 AH1155-0A Presser Foot Lever 1 1
16 AH1201-0A Presser Guide Block 1 1
17 AH1204-0A Presser Lifter Lever 1 1
18 AH1205-0B Presser Lifter Cam Asm. 1 1
19 AH1205-1B Presser Lifter Cam 1 1
20 AH1206-0A Spring 1 1
21 AH1207-0A Presser Guide Crank 1 1
22 BD081012 Bearing 2 2
23 FN1203-0A Spring 1 1
24 FN1206-0A Spring 1 1
25 FN1211-0A Bushing 1 1
26 REO00040 E-ring 1 1
27 TC16012250 Collar 1 1
28 WA060021 Washer 1 1
29 WH216005 Washer 1 1
30 YA030100 Pin 1 1
31 YC016010 Pin 2 2
32 ZMH06002 Screw (M6-0.75x7.5) 2 2
33 ZMH06008 Screw (M6-1.0x6) 3 3
34 ZMJ04001 Screw (M4-0.7x8) 1 1
35 ZMJ04002C Screw(M4-0.7x10) 4 4
36 ZMJ04005 Screw(M4-0.7x12) 1 1
37 ZMJ04012 Screw (M4-0.7x16) 1 1
38 ZMJ05008 Screw (M5-0.8x10) 1 1
39 ZML05009 Nut 2 2
MPO1800EN_180612 39




© ANITA

K. PRESSER FOOT LIFT MECHANISM (2/2)

200S0rWZ
Wl LOO¥OrNZ

f

¥0—9SLIOV

/’/ H0-€GL 1OV

g0-50C LHY

_S®—500¥0rNzZ

92090 TWZ—EA.
.

£1018004

&mx J0-99119v

YO—#SLIOV

8L-S0E1HY @

DOLOZOVA

@‘ SO09LEHM

¥0- wom_‘I{

YO—-GSILHY

J0-8SL10V
OLO9100A

1Z0090VM %

YO—L0ZLHY

Z10¥0rnz

fop

YO—LLZ LN

YO-—L0Z IHY

i

rNODwGIEN

rAYARL Y

? s, {_ulc FAL
0SEC 09101
...r R

2200¢0rmz

30-18110V

1..}
2 Tmoowo_._:m

- f@‘«o 902 LN
e

BOOSOHWZ
YO—C0Z LN

YO—+0ZLHY

200S00WZ

J0—-0£080Y

40

MPO1800EN_180612



© ANITA

K. PRESSER LOOT LIFT MECHANISM (2/2)

. Qty Qty
Ref.No Parts No. Name of parts Description GP-910 | GP-914 Note
40 ZML06026 Nut 1 1
41 ZMQ05008 Screw (M5-0.8x12) 4 4
MPQO1800EN_180612 41




© ANITA

L. HOOK HOLDER MECHANISM (RIGHT, LARGE HOOK) (1/2)

00L00ECNAS

YO—-SL0EOV
208¥0ZSMmLE

t\\\ i
SO8+F0ZSNLE \\.\\ %l ClLIBONS
ZOB¥0ZSMLE L ! (o1&-43)80— LOOFNA
0LL120N8 o |
£00S0HNZ—&. L - . L 30-£5199V
300099V P 910¥0HNZ
900S0HNZ—., e s
& ..\\_._ —30—9S5199V
: omcmcomcﬁ,\\ B R
-~
~\\\;
-
ﬂ\\ oososa INzs—(
“ 30-800¥2Y
. 1l 1 L
30—60099¥ _ Rg@—9006707M
i | —L00¥0rnzZ
. &5 -onozny
]| 0LO9OHWZ—®__ o o
_ @ 70— £ 80YOV—E Al ¥
ﬂ\.\_ 30-510¥OV +0090rWZ | 0S500zvX
025005V = —00200sdX
AZOOCEE A 0ZZOLOSLOL  BZOTOEWZ ﬁ\\_
. ¥1—-5C0gar . pa o
100ZZZHM X)) 5 01090HNZ 9B % a
YO—S00PN4 - L
& g P Sscorouna
B85100Z8Y =y ’ | “e—ol050vIZ
80090HWZ g \\_mym?nmomu{ S
® L _
— | 3081099V
—— FROEOENZ 80— 12090V
V0—£1090v—8
00Z0ZOVA
80—0£090V —

-~ |
e
~ YO—-SLOSHY
P

VO—8BZLI10V

Se——c00s0rNZ
1

J0-80092V

FO0E0HNZ
30—L0099V

Y0—9L093V

LLISBlS98e

620112527
¥&—-900.L8Y

42

MPO1800EN_180612



© ANITA

L. LOOK HOLDER MECHANISM (RIGHT, LARGE HOOK) (1/2)
s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 88651851T1 Rotary Hook 1 1
2 AB7006-5A Bobbin 1 1
3 AC6016-0A Hook Opener 1 1
4 AC6017-0A Hook Opener Guiding Block 1 1
5 AC6030-0B Hook Cover Asm. 1 1
6 AC6031-0B Hook Cover 1 1
7 AC6033-0B Hook Cover Hinge 1 1
8 AG1728-0A Plate 1 1
9 AG3015-0A Helical Bevel Gear (Small) 1 1
10 AG3017-0A Ring 1 1
11 AG4007-0E Shaft 1 1
12 AG4008-0E Helical Bevel Gear (Large) 1 1
13 AG4015-0E Thread Trimming Cam 1 1
14 AG4087-0A Washer 4 4
15 AG6002-1E Hook Post 1 1
16 AG6004-0E Bushing 1 1
17 AG6007-0E Felt 1 1
18 AG6008-0E Fixed Plate 1 1
19 AG6009-0E Hook Driving Shaft 1 1
20 AG6018-0E Hook Opener Adjusting Post 1 1
21 AG6155-0E Hook Opener Eccentric Asm. 1 1
22 AG6156-0E Collar 1 1
23 AG6157-0E Connecting Base 1 1
24 AH6015-0A Bushing 1 1
25 BB3002VV Bearing 1 1
26 BNO081110 Bearing 1 1
27 BN081113 Bearing 1 1
28 BTNS204805 Bearing 1 1
29 BTWS204802 Washer 2 2
30 FN4001-0B Shaft 1 0
31 FN4005-0A Retaining Ring 1 1
32 FN4026-0A Gear (big) 1 1
33 FN4029-0A Feed Platform Spindle 1 1
34 FN6007-0A Lid (right) 1 1
35 J6035-1A Spring 1 1
36 RA300320 C-ring 1 1
37 RB20015B C-ring 2 2
38 RU20UC-1.5 Wiring Harness 1 1
39 SEN1850500 Plug 1 1
MPO1800EN_180612 43




© ANITA

L. HOOK HOLDER MECHANISM (RIGHT, LARGE HOOK) (2/2)

(or5-49)90-100+N4

1
00£00EZNIS P
LOOSOHIZ - _
YO-SI0EY \\\\ YO—-SL09HY
Z08¥0ZSMLE ot _
B S08+0ZSNLE P %|E:mozm
@ —208v0ZSMLE i !
@—0LL120NS e |
CO0S0HNZ—e. = RROSEHNE [ 30-£5 199V
* ' 30-#0090V o 9L0VOHINZ
D .\ ,
S00S0HNZ—a. & f e P
(@ —0S0800800L 30-55199Y - 0900E0VA
L -
o
P
q\\. 005058 N3 m\gf
_ 30-800¥9V
_
= —1 ! :
3060092V _ ~g@——9006¥0VM
i | Tg—Ll00¥0rNZ
! &Iﬂ_uu"\am:m
| | 0L090HNZ—@.__ g | & -~ SR
_ &Sﬁf. 70—/ 80vOvV—8F -
J Eomcqzm\mm
0ZZ00GI0L  620L08NZ—e
. _ ¥i—cgoor iR h
N —91090HNZ PSP
YO—C00¥NA ,%m¢oqa o~y AT
r [ 3
8510028 00vore | e——ol0s0vNZ
S0090HNWZ . \L\ﬁ\molnmomuq ................. o
mw @ | !
yoocoanz—o 1. | H0—icogoy| 2081099V
YO-L10E2¥ !
VO—£1090Y —8&
00Z0ZOVA
H0-0£090V—

Y0-BZ/19Y
S——C00S0rNZ

B

J0-80093V
£00E0HWL

LGB 15988

62011352

¥5—-800.L8Y

44

MPO1800EN_180612



© ANITA

L. LOOK HOLDER MECHANISM (RIGHT, LARGE HOOK) (2/2)

A t t
Ref.No Parts No. Name of parts Description G|39y10 GI?:9y1 a Note
40 SEN2300700 Plug 1 1
41 TC08008050 Collar 1 1
42 TC15010220 Collar 1 1
43 WA049006 Washer 4 4
44 WH222001 Washer 1 1
45 XA200550 Oil Wick 1 1
46 XP300300 Oil Pipe 1 1
47 YA020200 Pin 1 1
48 YA030060 Pin 1 1
49 ZMAO04006 Screw (M4-0.7x6) 1 1
50 ZMAO05010 Screw (M5-0.8x6) 1 1
51 ZMB03003 Screw (M3-0.5x4.7) 2 2
52 ZMB03004 Screw (M3-0.5x5.7) 2 2
53 ZMB03029 Screw (M3-0.5x3) 1 1
54 ZMB04075 Screw (M4-0.7x5) 1 1
55 ZMH04016 Screw (M4-0.7x6) 2 2
56 ZMHO05001 Screw (M5-0.8x5) 2 2
57 ZMH05006 Screw (M5-0.8x4) 2 2
58 ZMH06003 Screw (M6-1.0x8) 2 2
59 ZMH06008 Screw (M6-1.0x6) 4 4
60 ZMH06010 Screw (M6-1.0x10) 2 2
61 ZMH06016 Screw (M6-1.0x20) 2 2
62 ZMJ03005 Screw (M3-0.5x6) 2 2
63 ZMJ04001 Screw (M4-0.7x8) 4 4
64 ZMJ06004 Screw (M6-1.0x20) 4 4
65 Z75C11029 Screw (11-64-32x10) 1 1
MPO1800EN_180612 45




© ANITA

L. HOOK HOLDER MECHANISM (FELT, LARGE HOOK) (1/2)

uo|m¢omo¢%
CO0SOaNZ _

J0—£0099V

62011352

¥S—90048Y

\.\._
D0LO0SENIS P ;
LOOSOHWZ - W _chnmamx,q 1
YO—-SL0COY \...\ _ mommo_._s_mlfr @
Z08y0ZSMLE - YO—L£ 1089V B
o
S0BY0ZSNLE P ELHIEONE % LOOHOMNE A3
Z08y0zZSMLE _
o OLLL8ONE J0-55L99Y _ BO090HWZ S006F0VM i
£0090HNZ—@._ | | . 8510078
© ‘ 30-+0099Y 30—£5199V— s YO—G00¥N
900S0HNZ—e.. (D SI0YOHAZ —p=— 100ZZZHM
fg)—0s0800800L 30-95199v— AAZOOSES
0900£0VA—=8]
YO-8ZL12V ] _.D_D.VDHJEN|$/I _ YO—620FNd
il SO0E0PNZ—TANA" doosrovm —9&. |, 02£00£ VY
f et
_
_ SLOPOSNZ—8 _4—00208NZ
—30-60099V [ 5 USNEJ%A —~
i il 80—££090Y
_ __"_\ .I -~
_ @|Domcmm5mm
- \_ N 00Z0ZOVA
[ 1K , & 10—/80FaY
| O 9009N4 |1 p— FOSLEARY 80-1£090Y
[ SG00ZVX | _
L 0008 dX |
| L o ¥0090MNZ
| Rt : 8005080V
i (rre-a2)¥0—LOOVOY e
“ 4 31-00099V
Lo .
~»—6Z0508WZ
30-81099V P —
i
YO—£1090Y —8

46

MPO1800EN_180612



© ANITA

L. LOOK HOLDER MECHANISM (FELT, LARGE HOOK) (1/2)
s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 88651851T1 Rotary Hook 0 1
2 AB7006-5A Bobbin 0 1
3 AC6016-0A Hook Opener 0 1
4 AC6017-0A Hook Opener Guiding Block 0 1
5 AC6030-0B Hook Cover Asm. 0 1
6 AC6031-0B Hook Cover 0 1
7 AC6033-0B Hook Cover Hinge 0 1
8 AG1728-0A Plate 0 1
9 AG3015-0A Helical Bevel Gear (Small) 0 1
10 AG3017-0A Ring 0 1
11 AG4001-0A Shaft 0 1
12 AG4087-0A Washer 0 4
13 AG6000-1E Hook Post 0 1
14 AG6004-0E Bushing 0 1
15 AG6007-0E Felt 0 1
16 AG6008-0E Fixed Plate 0 1
17 AG6009-0E Hook Driving Shaft 0 1
18 AG6018-0E Hook Opener Adjusting Post 0 1
19 AG6155-0E Hook Opener Eccentric Asm. 0 1
20 AG6156-0E Collar 0 1
21 AG6157-0E Connecting Base 0 1
22 AH6015-0A Bushing 0 1
23 BB3002VV Bearing 0 1
24 BNO081110 Bearing 0 1
25 BN081113 Bearing 0 1
26 BTNS204805 Bearing 0 1
27 BTWS204802 Washer 0 2
28 FN4005-0A Retaining Ring 0 1
29 FN4007-0B Spindle 0 1
30 FN4009-0B Gear (big) Asm. 0 1
31 FN4026-0A Gear (big) 0 1
32 FN4029-0A Feed Platform Spindle 0 1
33 FN6006-0A Lid (left) 0 1
34 J6035-1A Spring 0 1
35 RA300320 C-ring 0 1
36 RB20015B C-ring 0 2
37 RU20UC-1.5 Wiring Harness 0 1
38 SEN1850500 Plug 0 1
39 SEN2300700 Plug 0 1
MPO1800EN_180612 47




© ANITA

L. HOOK HOLDER MECHANISM (FELT, LARGE HOOK) (2/2)

LOOSOHWZ

mcom.o_._s_mlwf

"

30—-80090V
coocoanz
JO—L0099¥

YO—91090%

LLISBLS9RE

6Z01105Z
YS—900L8Y

00L00EENIS

QLLLBONS

30-+0099Y

O
N\

7

-

(r18-d8)W0— LOOFY

s
-
\\.\\ YO—S109HY ﬂ
~ B0090HNZ—a@_ |
Vs _ vo—10c9v—BQ)
- n_.:mozml% AN
I _ LOOFOrIWZ
IND-S5199Y _ BO090HWZ 9006%0¥M :
| ! ) 85100Z8y
30—£6199Y— ; YO—G00PNA
910¥OHWZ —=—- LOOZZZHM
30-9S199¥— 80— L00¥N ANZ00SEE
0900£0VA—t=4)j
L00YOrNZ—efs. | ye-eoOrd
9006v0VM —8E8 | 0Z£00EvY
\ S
SLOYOANZ—&y 400808z
§'1-0N0C LY - e
T —H0—££090V
@’ccmomm:ﬁm
.ﬂ._ 00Z0ZOVA
V0-9009N4 |10 P SRR 80-1£090Y
| _
00z00
o +0090MNZ
80-0£090V

900¥0¥NZ——a
0 Emo&:ml)\ -

..................................... 4 )
ﬁ.fmmomomzu
30-81099V -

YO—L10920V |&

48

MPO1800EN_180612



© ANITA

L. LOOK HOLDER MECHANISM (FELT, LARGE HOOK) (2/2)
— t t
Ref.No Parts No. Name of parts Description G|39y10 GI?:le a Note
40 TC08008050 Collar 0
41 WAO049006 Washer 0 4
42 WH222001 Washer 0 1
43 XA200550 Oil Wick 1 1
44 XP300300 Oil Pipe 1 1
45 YA020200 Pin 0 1
46 YA030060 Pin 0 1
47 ZMA04006 Screw (M4-0.7x6) 0 1
48 ZMAO05010 Screw (M5-0.8x6) 0 1
49 ZMB03003 Screw (M3-0.5x4.7) 0 2
50 ZMB03004 Screw (M3-0.5x5.7) 0 2
51 ZMB03029 Screw (M3-0.5x3) 0 1
52 ZMB04075 Screw (M4-0.7x5) 0 1
53 ZMHO04016 Screw (M4-0.7x6) 0 2
54 ZMHO05001 Screw (M5-0.8x5) 0 4
55 ZMHO05006 Screw (M5-0.8x4) 0 2
56 ZMHO06003 Screw (M6-1.0x8) 0 2
57 ZMHO06008 Screw (M6-1.0x6) 0 4
58 ZMJ03005 Screw (M3-0.5x6) 0 2
59 ZMJ04001 Screw (M4-0.7x8) 0 4
60 ZMJ06004 Screw (M6-1.0x20) 0 4
61 Z5C11029 Screw (11-64-32x10) 0 1
MPO1800EN_180612 49




© ANITA

L. HOOK HOLDER MECHANISM (RIGHT, SMALL HOOK) (1/2)

00L00EENIS

YO-SL0E0V

Z08¥0ZSMLE
GOBFOESNLE
20BF0ZSMLE

)
e
P mw‘,q?n_omzq
\.\. |
-~
- Tm:_mozmm
L~

(5588)80— 100+ N4

0LL1BONS o
.\\\
30-¥0099V L LOOSOHNZ . BeiEEE
- 9L0¥OHNZ ' _
- 36—G5199V
0S0800800L Y 30-95199V
I\\\\. ]
~ _
_.\-\\ .
P 00S0S8LNIS
P
B e
r 30-800+9¥
| :
! i -
35-60099y —| | | g =
| { o
| 2 LOO¥OrINZ
M " ﬁm%oxs_m - e | P 9006+ 0VM YO—BZ/ 1OV
’ 70—/ B0yOV—8P o }
a 0-C 0PIV - 2 “®—S00£0MNZ
@\_ / #0090MNZ
i o ¢ 0ZZOL0SIOL  6ZOCO8NZ
. F 1 _—
J L v L—SE0ar 14 F—
L0OZZZHM EL—91090HNZ Y, _ as—91092v
Y0—S00YN 900670VM D33
ﬁ.\ L00+OPNZ T % ¥ 900¥0VAZ | £0000¥EX
8510028y | “e—alosovinz |
. ™ lio 8 JUSRTRR o o v—£11681Z 188
BODYOHWZ -
w : R
\&T y00S08NZ— | oy OB —— CC0LI0SZ
Y0—L10SOV _ i
VO—£1090V—8 @'«?@conm{
00Z0ZOVA
85—0£090V—

50

MPO1800EN_180612



© ANITA

L. LOOK HOLDER MECHANISM (RIGHT, SMALL HOOK) (1/2)

s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 88121851T7-A | Rotary Hook 1 1
2 AB7006-0A Bobbin 1 1
3 AC6016-5D Hook Opener 1 1
4 AC6017-0A Hook Opener Guiding Block 1 1
5 AC6018-0D Hook Opener Adjusting Post 1 1
6 AC6030-5B Hook Cover Asm. 1 1
7 AC6031-5B Hook Cover 1 1
8 AC6033-0B Hook Cover Hinge 1 1
9 AG1728-0A Plate 1 1
10 AG3015-0A Helical Bevel Gear (Small) 1 1
11 AG3017-0A Ring 1 1
12 AG4007-0E Shaft 1 1
13 AG4008-0E Helical Bevel Gear (Large) 1 1
14 AG4015-0E Thread Trimming Cam 1 1
15 AG4087-0A Washer 4 4
16 AG6002-5E Hook Post 1 1
17 AG6004-0E Bushing 1 1
18 AG6009-5E Hook Driving Shaft 1 1
19 AG6150-5E Connecting Base 1 1
20 AG6155-5E Hook Opener Eccentric Asm. 1 1
21 AG6156-0E Collar 1 1
22 AH6015-0A Bushing 1 1
23 BB3002VV Bearing 1 1
24 BNO081110 Bearing 1 1
25 BN081113 Bearing 1 1
26 BTNS204805 Bearing 1 1
27 BTWS204802 Washer 2 2
28 FN4001-0B Shaft 1 0
29 FN4005-0A Retaining Ring 1 1
30 FN4026-0A Gear (big) 1 1
31 FN4029-0A Feed Platform Spindle 1 1
32 FN6007-0A Lid (right) 1 1
33 J6035-1A Spring 1 1
34 RA300320 C-ring 1 1
35 RB20015B C-ring 2 2
36 SEN1850500 Plug 1 1
37 SEN2300700 Plug 1 1
38 TC08008050 Collar 1 1
39 TC15010220 Collar 1 1
MPO1800EN_180612 51




© ANITA

L. HOOK HOLDER MECHANISM (RIGHT, SMALL HOOK) (2/2)

00£00£ZN3S »
LOOSOHNZ pal
YO—SLOCIV e
Z08+0ZSMLE = Y0-SI08HY
G08¥0ZSNLE 7 _
Z08¥0ZSMLE P %|E:mmzm
OLLIBONG \.\.
CO0I0HNZ ».
30-+0099V P LOOSOHNZ I
S00SOHWZ % 9LOPOHNZ _
. 2 Z 35-55 199V
0508008001 P 30-95 L9V
-~ T
- _
I\\- 1
7 005058 :ﬁw|©/
-\\. I
" o
r 30-800¥9¥
_
35-60099Y — _
_
_ 0L090HWZ—a._ - L TORYOCYEZ
a _ 90067 0YM
| @ corov— @ 1 |11
ﬂw\.\_ 30-S10¥OV e m
025005V
MEOOSE8 0220105121 mNOﬁDmEN :
2 SEoar
LODZEZHM ! H—91090HNZ
¥0—S00¥NA Dl
ﬁ@ﬂoﬂﬁ%m e o i
85100Z8Y | “e——olosoviz
BO09OHWZ _ \.\_@_lm?nnomn& ..............
GT 1 _ a0-81090V
SR B REORDEN: i 85-1£090Y
V0—£ 10907 —8
00Z0ZOVA
85-0£090Y—

(5588)90— 100¥N

YO—BZL19V

“—G00COrnz

a5-g91090v
£0000¥8X
V-LLLSELZ 88

£C0LLOSZ

52

MPO1800EN_180612



© ANITA

L. LOOK HOLDER MECHANISM (RIGHT, SMALL HOOK) (2/2)
— t t
Ref.No Parts No. Name of parts Description G|39y10 GI?:9y1 a Note
40 WA049006 Washer 4 4
41 WH222001 Washer 1
42 XB400003 Felt 1 1
43 YA020200 Pin 1 1
44 ZMA04006 Screw (M4-0.7x6) 1 1
45 ZMA05010 Screw (M5-0.8x6) 1 1
46 ZMB03004 Screw (M3-0.5x5.7) 2 2
47 ZMB03029 Screw (M3-0.5x3) 1 1
48 ZMHO04016 Screw (M4-0.7x6) 2 2
49 ZMHO05001 Screw (M5-0.8x5) 4 4
50 ZMHO05006 Screw (M5-0.8x4) 2 2
51 ZMHO06003 Screw (M6-1.0x8) 2 2
52 ZMH06008 Screw (M6-1.0x6) 2 2
53 ZMHO06010 Screw (M6-1.0x10) 2 2
54 ZMHO06016 Screw (M6-1.0x20) 2 2
55 ZMJ03005 Screw (M3-0.5x6) 2 2
56 ZMJ04001 Screw (M4-0.7x8) 4 4
57 ZMJ06004 Screw (M6-1.0x20) 4 4
58 Z5C11033 Screw (11-64-32x17) 1 1
MPO1800EN_180612 53




© ANITA

.\.\._
00£00£ZN3S e .
o YO-GL0SHY ?
Y0-SL0COY W : HREERRISE—C @
Z0BY0ZSMLE - % VO—L10E€0Y——
-~
S08HOZSNLE o ELLIE0NE ! L00+OrNZ A
Z0BF0OZSMLE . S006H0VM
oluigong % ¥ gsioozay
~N | KRG IEINE 35-05199V % i
~ 0-40099Y ) : Y0 —G00¥NA
= _ S _ 35-G5199V L00ZZZHM
~ i 30-95199Y
> 0S08008001 _ o _ 80—£00¥N4 AAZ00SEEE
o ! A1
o} v0—8ZLLOV 10070rNZ—elfd. | vO—BCOvNd
H L e i
= SO0SOPNZ—8\A  gooar0vm— 8. 0Z£00EYY
- & | ~
< _
W _ 40008
= | 35-60090Y | R
— : 80—££090V
™ _ ;
w _ o> @|8momm§mm
S il \_ = _ 00ZOZOVA
2 !
— — A FE=Tal _._.._.
> a 5 tw',.n RRan g5- 15090V
< ! ¥Y0—9008N4 _
I 7 1 _ -
o j | * e ¥0090rNZ
05 —91090V—eSF= v — 85-0C090V
S _ (#1642)V0— LOOFIY GIOERXIE ﬁ
c £0000¥8X _ (W)35—00099v
L |
V= 1
a £115812188 N | :
(@] “o—6Z0CDENZ
I
< £E0LI0SZ ; ao-g1090v
< vi—-geogr
¢o|moamm¢|® i
(@] VO—£1090Y —8
X
-

54

MPO1800EN_180612



© ANITA

L. LOOK HOLDER MECHANISM (FELT, SMALL HOOK) (1/2)
s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 88121851T7-A | Rotary Hook 0 1
2 AB7006-0A Bobbin 0 1
3 AC6016-5D Hook Opener 0 1
4 AC6017-0A Hook Opener Guiding Block 0 1
5 AC6018-0D Hook Opener Adjusting Post 0 1
6 AC6030-5B Hook Cover Asm. 0 1
7 AC6031-5B Hook Cover 0 1
8 AC6033-0B Hook Cover Hinge 0 1
9 AG1728-0A Plate 0 1
10 AG3015-0A Helical Bevel Gear (Small) 0 1
11 AG3017-0A Ring 0 1
12 AG4001-0A Shaft 0 1
13 AG4087-0A Washer 0 4
14 AG6000-5E Hook Post 0 1
15 AG6004-0E Bushing 0
16 AG6009-5E Hook Driving Shaft 0 1
17 AG6150-5E Connecting Base 0 1
18 AG6155-5E Hook Opener Eccentric Asm. 0 1
19 AG6156-0E Collar 0 1
20 AH6015-0A Bushing 0 1
21 BB3002VV Bearing 0 1
22 BNO081110 Bearing 0 1
23 BN081113 Bearing 0 1
24 BTNS204805 Bearing 0 1
25 BTWS204802 Washer 0 2
26 FN4005-0A Retaining Ring 0 1
27 FN4007-0B Spindle 0 1
28 FN4009-0B Gear (big) Asm. 0 1
29 FN4026-0A Gear (big) 0 1
30 FN4029-0A Feed Platform Spindle 0 1
31 FN6006-0A Lid (left) 0 1
32 J6035-1A Spring 0 1
33 RA300320 C-ring 0 1
34 RB20015B C-ring 0 2
35 SEN1850500 Plug 0 1
36 SEN2300700 Plug 0 1
37 TC08008050 Collar 0 1
38 WA049006 Washer 0 4
39 WH222001 Washer 0 1
MPO1800EN_180612 55




© ANITA

00LO0EENIS

YO—-SLOEOY

208F0Z5SMLE
S08%0CSNLE
20BFOZSMLE

OLLLBONE

J0—-+0099V

0508008001

YO—-8ZL1DV

—35—60090V

EEOLIOSE

V0 |moanm¢|®

L. HOOK HOLDER MECHANISM (FELT, SMALL HOOK) (2/2)

r

SO0EOrNZ—f-a\

(+15-42)¥0— LOOFOY

.\\4

-~
o VO-SL09H ?
e LR BO09OHNZ—@_ |

e i
2
- n_.:mozm|%

LODSOHWZ

9LO0¥OHWZ ]
30—95193V

loovornz—efe.
9006+0VM —O8
S

Y0—5009N4

SO0POVYINZ—a
0 _._Dmoq:wl)\ s

ado—-8L09av

_mclh_bmuﬁ|&

VO—L10SOV _@

LOOFOrWzZ g
9006#0YM )
_ gacloozay
AS-0S199Y T 5

YO—G00¥N4
IS—55190V LOOZZZTHM
AAZOOEES
YO—6Z0FNS
0ZL00CYY
AH—F00C08NZ
]
T
80—CC090V
00S0S8INIS
& DOZOZOVA
) = 20 Y
k':. L80¥9 85— 1£090V
MM‘ESDEN
85—-05090V

(W)35—00099V

56

MPO1800EN_180612



© ANITA

L. LOOK HOLDER MECHANISM (FELT, SMALL HOOK) (2/2)
s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
40 XB400003 Felt 0 1
41 YA020200 Pin 0 1
42 ZMA04006 Screw (M4-0.7x6) 0 1
43 ZMA05010 Screw (M5-0.8x6) 0 1
44 ZMB03004 Screw (M3-0.5x5.7) 0 2
45 ZMB03029 Screw (M3-0.5x3) 0 1
46 ZMHO04016 Screw (M4-0.7x6) 0 2
47 ZMHO05001 Screw (M5-0.8x5) 0 4
48 ZMHO05006 Screw (M5-0.8x4) 0 2
49 ZMHO06003 Screw (M6-1.0x8) 0 2
50 ZMH06008 Screw (M6-1.0x6) 0 2
51 ZMJ03005 Screw (M3-0.5x6) 0 2
52 ZMJ04001 Screw (M4-0.7x8) 0 4
53 ZMJ06004 Screw (M6-1.0x20) 0 4
54 Z5C11033 Screw (11-64-32x17) 0 1
MPO1800EN_180612 57




© ANITA

M. THREAD TRIMMING MECHANISM (2/2)

el NNaqw.d.\ﬂ

L SFOYOrNZ
H0=vir rlﬁ J0-65HOV

00Z L#Z0SHE
P LpRppp—— YO—¥Ll¥y2
mF_LE:_h|Aﬂ ~ 00Z800600L
T~
| 30—1Z0VOV \\M g .
i St Ly - Z00SOHNZ—®.
nmomo_,_,_m SHIZIESZ .
...,. .....,
\mD ﬁ&.u{ . 35-91199V f.,..,.
3100S0PNZ nﬂ D —— V01199V TR
1 S
Z0OSOrWz
31— L10¥OV
J0-51199Y —

YO—-080B2Y

F_lmofzm\ﬁ

Loogornz —4

ZOSEPOrA \@

wamuc:muq
()vo— o:moq

C2ObONNZ—b

YO-—91190V
BO0SOZHM
0900003d
0090V —8—
900+0VWZ—e Y0—-80199Y

O¥00S0rMZ

-—cll)

JL-EL0vOV

AL-SZ0vaY

\\

A0—6SHFOV
£FIE195Z

m¢ Dv_n__JEN

yoc Z00SOrNZ
-
= 35-91199Y
et VO—¥ 1199V

(¢15d2) —

——30—5 190V

(N)WS—LLL9DY
(T)vo—11192v

:.,__ YE—FZL99Y
j .&U ¥Z199Y

(W)vs—8L190v
(1)31—8LL99v

(W)vs—8L190v
(1)3L—-8L199V

Y0—-91192%
B00BOZHM
LOOWOrNZ — @y - Q3000034

Z00ZODNZ —a,
.“nzw,% L1190V PR
TIVO=L 1190V
comou_}_m n_.,_w{m 2199V - .__3 mmmwmuzm
;J|_8§§N (1)v0—+2199v —pm~
S00Z00WZ e
Z00ZOIWZ (1)vo—-0L190%
,q -/ 1190V :_,_anl_:muq
qm M:wwq (1)¥0-11190% £20v0ANZ

58

MPO1800EN_180612



© ANITA

M. THREAD TRIMMING MECHANISM (1/2)
s e t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 3450241200 Spring 1 1
2 AC4414-0A Thread Trimming Cam Follower 1
3 AC6110-0A Movable Knife 1 2
4 AC6110-5A Movable Knife 1 2
5 AC6111-0A Fixed Knife 1 2
6 AC6111-5A Fixed Knife 1 2
7 AC6116-0A Driving Shaft Bushing 1 2
8 AC6117-0A Thread Gripping Spring 1 2
9 AC6117-5A Thread Gripping Spring 1 2
10 AC6118-5A Fixed Knife Support 1 2
11 AC8080-0A Thread Trimming Solenoid 1 1
12 AG4011-1E Fixed Lump 1 1
13 AG4012-0E Bushing 1 1
14 AG4013-1E Fixed Lump 1 1
15 AG4021-0E Slide Dollop 1
16 AG4022-1E Wheel Shaft 1 1
17 AG4024-0E Shaft 1 1
18 AG4025-1E Driving Rod 1 1
19 AG4414-0E Thread Trimming Cam Follower 1 1
20 AG4416-0E Plate 1 1
21 AG4459-0E Slide Dollop Seat 1 2
22 AG6108-0A Trimming Knife Holder 1 2
23 AG6114-0A Washer 1 2
24 AG6115-0E Knife Shaft 1 2
25 AG6116-5E Knife Arm 1 2
26 AG6118-1E Fixed Knife Support 1 2
27 AG6124-0A Fixed Knife 1 2
28 AG6124-5A Fixed Knife 1 2
29 REO00060 E-ring 1 2
30 RU408-11 Wiring Button 1 1
31 TC09008200 Collar 1 1
32 VJ043502 Connection Seat 1 1
33 WH208008 Washer 1 2
34 ZMAO04006 Screw (M4-0.7x6) 1 2
35 ZMA06002 Screw (M6-0.75x4.5) 2 4
36 ZMC02002 Screw (M2-0.4x4) 1 2
37 ZMC02005 Screw (M2-0.4x4) 2 4
38 ZMH04003 Screw (M4-0.7x5) 1 1
39 ZMHO05002 Screw (M5-0.8x6) 5 5
MPO1800EN_180612 59




© ANITA

M. THREAD TRIMMING MECHANISM (2/2)

3l NNaqm.d.\ﬂ

|, SYOYOrWZ
30-71vOv—@ o

VO—¥l¥pIV

BOOSO00W m|Aﬂ

\mD NEﬁE .

2100S0rNZ .._

20050
AL—-L10FOV

F0-SL199V —

¥0—-08080%

:éE@\@

loocornz —i

ZOSEFOrA |@

Ewﬁuc:moq
()vo o:woq

CZOVONZ—b

J0—120F2¥
CO0SOHWZ —&
o nmom.u_._s_m

YO=91190V
BODBOZHM
0900003
20090V INZ—8—
900+0OVNZ—e Y0—-80199V

00Z 1¥Z0G¥E
}.,..,.x, 00Z800600L
.f..f Z00SOHNZ—®.
CHIZIESZ N
.,... ..r.,
3591199V ,..,.f,
YO—¥ 1199V L
1 ~

O¥00S0rMZ

- — i )

JL-E10vOV

AL-5Z0vI¥

\\

0-65S+FOV
E¥LELESZ

m¢ DvcﬁEN

e ZO0SOMWZ
e
= 35-91199v
P VO—¥1199V

(v16-d) ——

—30—5 1199V

(N)WG—LLL9DY
(1)v0—11190v

f..__ YS—+Z 199V
H._ YO—+Z 199V

(W)vs—8LL90v
()3L—-8LL99v

(W)vs—81L190Y
(1)31—-8L199¥

Y0-=91190%
p./ B00BO0ZHM
LOOFOrNZ —Eip - 08000034

ZO0ZODWZ—a,
?_qu L1190V & 900VOVINZ
()v0-£1190¥ Z0080VINZ
oomou_ﬁ ; T
Ew_qm ¥Z199V - ey
;JIFSEEN (v0-+2199V
G00Z0ONT EW«m oLLeov
ZO0Z0IWZ _” (1)v0—-0L190v
,q —/L190Y zw{nl:muq
d.m miwwq (vo-1iLi90v «COv0ANZ

60

MPO1800EN_180612



© ANITA

M. THREAD TRIMMING MECHANISM (2/2)

— t t
Ref.No Parts No. Name of parts Description Glg:gyl 0 GI?:9y1 a Note

40 ZMJ03001 Screw (M3-0.5x10) 1 1
41 ZMJ04001 Screw (M4-0.7x8) 2 4
42 ZMJ04043 Screw (M4-0.7x12) 1 2
43 ZMJ05001C Screw (M5-0.8x14) 3 3
44 ZMJ05002 Screw (M5-0.8x12) 1 2
45 ZMJ05003 Screw (M5-0.8x15) 2 2
46 ZMJ05004C Screw (M5-0.8x20) 2 2
47 ZMJ06025 Screw (M6-1.0x16) 1 1
48 ZMK04023 Screw (M4-0.7x4.2) 1 2
49 ZMQ05008 Screw (M5-0.8x12) 2 2
50 Z5B12143 Screw (3/16-32x6.7) 1 2

MPO1800EN_180612 61




© ANITA

N. WINDER MECHANISM

?{GIN-NWZ.._

ZL0E0LWZ
B 0 ATANVE
YI—EIZ2EDY WO-=GLEZENS
T

LOOSOrNZ
Z00£ONNZ |@

SZ0Y0ENZ
£00L0TNZ—@) |

m VO—=LLEEHY

H0-91LZENS

sy
- 90090HWZ g
et § ” 4

0500003y
-~ b T p 2y ,W
< o
_n,féumamz.._ \ P 620090VM
, s @Imcmmo:ﬁ
\.
qaéwmnzu EV/ “- /.f,f

: WI—02ZEENS

YO=LE2ZEHY
0L6090NE

\%|_Dmn_n__.,___.._w
BZ0090YM

YO—Z6¥ LN \f@
TR . 0DOZZEOSHE

ri-_!luj.

62

MPO1800EN_180612



© ANITA

N. WINDER MECHANISM
s e t t
Ref.No Parts No. Name of parts Description Glgsylo G|39y14 Note
1 3450322000 Friction Wheel 1 1
2 AG3213-1A Winder Driving Seat 1 1
3 AH3217-0A Bobbin Winder Seat 1 1
4 AH3221-0A Winder Driving Wheel 1 1
5 BN060910 Bearing 1 1
6 FN1492-0A Spring 1 1
7 FN3212-0A Spring 1 1
8 FN3214-0A Bobbin Winder secant Sword 1 1
9 FN3215-0A Winder Driving Support 1 1
10 FN3216-0B Feel Valve 1 1
11 FN3218-0A Dollop 1 1
12 FN3219-0A Hook 1 1
13 FN3220-0A Winder Driving Support 1 1
14 FN3220-1A Dollop 1 1
15 FN3223-0A Bobbin Winder Support 1 1
16 FN3224-0A Pin 1 1
17 FN3225-0A Pin 1 1
18 REO0O0050 E-ring 1 1
19 WA060029 Washer 4 4
20 ZMB04025 Screw (M4-0.7x12) 2 2
21 ZMH06006 Screw (M6-0.75x6) 3 3
22 ZMJ03001 Screw (M3-0.5x10) 2 2
23 ZMJ03002 Screw (M3-0.5x12) 1 1
24 ZML03003 Nut 1 1
25 ZMT03012 Screw (M3-0.5x8) 1 1
MPO1800EN_180612 63




© ANITA

O. THREAD TENSION ADJUST MECHANISM 1

CO0SOHWZ

mocmcm:?
LOOOSOVM
YO—8C0LNS Q YO—$Z0LOV
\
%Q YO—Z¥0LNA

YO—6E0LNS
YO—LE0LOV

0S I

S o LLO¥OBIWNZ ﬂ/

; £100%0YM
VI—#E0LOV
v0—1ZOLOV @/ -

0L000034
Yo—FCOLr
¥O=1£012V

Yo—scolr

ﬂ/ YO-0£012V
LOOLLNSZ i
¥&—1é0L3

vZ—-cZ013
¥Z-5Z013 .
iE a !
vo-geoigy 2 ~) @) 25)
-
éy o g0—/E0IN4
o g0—1Z0LN4
e W o £COPOENZ
6Z0¥Y0ONZ

g1-0Z01IN4 Lf
/E‘{?E_EE

EC00B0YM ‘@
&

= @/ Z0D90rWZ
\ ‘. YO-BVOINS
Pl v .
g M

620080%M

JO—E6$0L1O¥

YO—LFOLNS

@ﬂ 0522109101
J.l.fﬂa_l
{\

64

MPO1800EN_180612



© ANITA

O. THREAD TENSION ADJUST MECHANISM 1
s e t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AB1026-0A Spindle 1 0
2 AC1021-0A Thread Guide Spring 2 0
3 AC1023-0A Thread Eyelet Tray 1 0
4 AC1030-0A Thread Guide Disk Washer 2 0
5 AC1031-0A Thread Guide Disk Washer 3 0
6 AC1034-1A Adjusting Nut 2 0
7 AG1028-0A Loose Thread Pin 2 0
8 AG1049-0E Support 1 0
9 E1021-2A Adjust Spring 1 0
10 E1025-2A Thread Guide Disk 2 0
11 FN1020-1B Thread Asm. 1 0
12 FN1021-0B Regulator Plate 1 0
13 FN1025-0A Thread Guide Disk Spindle 2 0
14 FN1026-0A Thread Guide 1 0
15 FN1027-0A Wring Spring 1 0
16 FN1037-0B Loose Thread Drive 1 0
17 FN1038-0A Bushing 1 0
18 FN1039-0A Raise Thread Cover 1 0
19 FN1042-0A Guide Thread Disk 1 0
20 FN1043-0A Guide Thread Disk 1 0
21 FN1044-0A Spindle 1 0
22 FN1046-0A Pin 1 0
23 FN1047-0A Wheel 1 0
24 FN1048-0A Washer 2 0
25 J1034-0A Converse Direction Disk 2 0
26 J1035-0A Thread Guide Disk 4 0
27 REO00070 E-ring 1 0
28 TC16012250 Collar 1 0
29 WA030001 Washer 1 0
30 WA040017 Washer 1 0
31 WA049005 Washer 2 0
32 WA080029 Washer 2 0
33 YD025016 Spring Pin 1 0
34 ZMB03005 Screw (M3-0.5x4) 1 0
35 ZMB04033 Screw (M4-0.7x12) 2 0
36 ZMB04071 Screw (M4-0.7x6) 1 0
37 ZMC04029 Screw (M4-0.7x8) 2 0
38 ZMHO05002 Screw (M5-0.8x6) 1 0
39 ZMJ06002 Screw (M6-1.0x15) 1 0
40 ZSN11001 Nut 1 0
MPO1800EN_180612 65




© ANITA

O. THREAD TENSION ADJUST MECHANISM 2

“y
620700NZ—&_

B LLOVOENZ

YO—-Seolr

LODLLNSZ [O8
vZ-12013

¥Z—520L3 ¥0—82012V
YZ—-SZ013 B
Y0-—-9Z018v it

Y
-
—

SOOFOONZ

VO—6E0LNA
G00S08NZ @W %. VO—LE0LOY
LOOOSOVM
YO—-8COLN wg\éuﬁwo LoV
- £ rQ

H0-02019¥

g0—-LZ0Lov

,ﬁwﬂ.mmmmo&o
[ : J0—LEO0LOV
; A ZODSOHNZ

.

YO—-+C0LoV
0S000034

66

MPO1800EN_180612



© ANITA

O. THREAD TENSION ADJUST MECHANISM 2
s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AB1026-0A Spindle 1 0
2 AC1021-0A Thread Guide Spring 2 0
3 AC1023-0Aa Thread Eyelet Tray 1 0
4 AC1030-0A Thread Guide Disk Washer 2 0
5 AC1031-0A Thread Guide Disk Washer 3 0
6 AC1034-1A Adjusting Nut 2 0
7 AC1037-0A Seat Ring 1 0
8 AG1020-0B Thread Asm. 1 0
9 AG1021-0B Regulator Plate 1 0
10 AG1028-0A Loose Thread Pin 2 0
11 AG1034-0A Rubber 1 0
12 AG1035-0A Loose Thread Electromagnet 1 0
13 AG1037-0C Loose Thread Plate 1 0
14 E1021-2A Adjust Spring 1 0
15 E1025-2A Thread Guide Disk 2 0
16 FN1025-0A Thread Guide Disk Spindle 2 0
17 FN1026-0A Thread Guide 1 0
18 FN1027-0A Wring Spring 1 0
19 FN1038-0A Bushing 1 0
20 FN1039-0A Raise Thread Cover 1 0
21 FN1042-0A Guide Thread Disk 1 0
22 FN1043-0A Guide Thread Disk 1 0
23 FN1044-0A Spindle 1 0
24 J1034-0A Converse Direction Disk 2 0
25 J1035-0A Thread Guide Disk 4 0
26 OPP00552240 O-ring 2 0
27 RE000050 E-ring 1 0
28 WAO030001 Washer 1 0
29 WAO040017 Washer 1 0
30 YD025016 Spring Pin 1 0
31 ZMB03005 Screw 1 0
32 ZMB04071 Screw 1 0
33 ZMC04005 Screw 2 0
34 ZMC04029 Screw 2 0
35 ZMEO4009 Screw 2 0
36 ZMH06002 Screw 2 0
37 ZML06009 Nut 2 0
38 ZSN11001 Nut 1 0
MPO1800EN_180612 67




© ANITA

O. THREAD TENSION ADJUST MECHANISM 3

C00S0OHWZ

YI—+C0LOV

R 7 L100FOWM
Y0—1Z0LOV ﬂ |

6200B0YM

m_aémh_:zm Lf
) YO—9rOLNA
mcomom_:w/ﬂ,
LOODSOYM _
YO—8S0 N4 Q F—¥0—£2010V @‘
Y0—6£0LNS Q Q L

YO—1£010V
s
LLOYOEWNZ #

ElY]

6Z20080VM ‘@
e

0£000034

YO—SOLr |
Y0-1£010V A ra D4

vY0—-5golr & vo-svoing

ﬂ/ YO—05010Y : N ) @/ /u_um_u_: WZ

LOOLINSZ : A vo-gvoIns
¥Z-12013 ¥ __ S

vZ—Sz013 R P

YZ-5Z0l3 . Z P ;
¥0—9201aV i ) )

g0—£LE0INS
HO0—LZ0LINS

CCOY0BNZ

—6¥0LOV

0SZZ210910L

68

MPO1800EN_180612



© ANITA

O. THREAD TENSION ADJUST MECHANISM 3
s . t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AB1026-0A Spindle 0 1
2 AC1021-0A Thread Guide Spring 0 4
3 AC1023-0A Thread Eyelet Tray 0 1
4 AC1030-0A Thread Guide Disk Washer 0 4
5 AC1031-0A Thread Guide Disk Washer 0 5
6 AC1034-1A Adjusting Nut 0 4
7 AG1028-0A Loose Thread Pin 0 4
8 AG1049-0E Support 0 1
9 E1021-2A Adjusting Spring 0 1
10 E1025-2A Thread Guide Disk 0 2
11 FN1020-0B Thread Asm. 0 1
12 FN1021-0B Regulator Plate 0 1
13 FN1025-0A Thread Guide Disk Spindle 0 4
14 FN1026-0A Thread Guide 0 1
15 FN1027-0A Wring Spring 0 1
16 FN1037-0B Loose Thread Drive 0 1
17 FN1038-0A Bushing 0 1
18 FN1039-0A Raise Thread Drive 0 1
19 FN1042-0A Guide Thread Disk 0 1
20 FN1043-0A Guide Thread Disk 0 1
21 FN1044-0A Spindle 0 1
22 FN1046-0A Pin 0 1
23 FN1047-0A Wheel 0 1
24 FN1048-0A Washer 0 2
25 J1034-0A Converse Direction Disk 0 4
26 J1035-0A Thread Guide Disk 0 8
27 REO00070 E-ring 0 1
28 TC16012250 Collar 0 1
29 WA030001 Washer 0 1
30 WA040017 Washer 0 1
31 WA049005 Washer 0 2
32 WA080029 Washer 0 2
33 YD025016 Spring Pin 0 1
34 ZMB03005 Screw (M3-0.5x4) 0 1
35 ZMB04033 Screw (M4-0.7x4) 0 2
36 ZMB04071 Screw (M4-0.7x6) 0 1
37 ZMC04029 Screw (M4-0.7x8) 0 2
38 ZMHO05002 Screw (M5-0.8x6) 0 1
39 ZMJ06002 Screw (M6-1.0x15) 0 1
40 ZSN11011 Nut 0 1
MPO1800EN_180612 69




© ANITA

O. THREAD TENSION ADJUST MECHANISM 4

BZ0F0ONZ

e —

Gy j YO—6E0LNA

—fy_ . SO0S0aNZ YO— 10OV N0—0Z0 19V

< 1000SOYM
.f,f,f WYO—BE0LINA YO—CZOLOV
.rf.-na L-
S 1.0¥08NZ : Q‘_ YO—-CPOLNS
u.:fr ..\.\ . Fe)
£ LDOFOYM LA e

YO—12012¥
YO—reolLr

YO—CEOLr

»

YOo—+e0Lov

LOOLINSZ | qaumm,waq 80— 12019V
VZ—1Z013
¥¢-520ld ~. 0¥22500dd0
vZ-52013 e @/M/
v0—9z0Lay s ;

¢ | J0—LEQLIV

c0080HNZ
E00S07TNZ

0S00003d

70

MPO1800EN_180612



© ANITA

O. THREAD TENSION ADJUST MECHANISM 4

s s t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AB1026-0A Spindle 0 1
2 AC1021-0A Thread Guide Spring 0 4
3 AC1023-0A Thread Eyelet Tray 0 1
4 AC1030-0A Thread Guide Disk Washer 0 4
5 AC1031-0A Thread Guide Disk Washer 0 5
6 AC1034-1A Adjusting Nut 0 4
7 AC1037-0A Seat Ring 0 1
8 AG1020-0C Thread Asm. 0 1
9 AG1021-0B Regulator Plate 0 1
10 AG1028-0A Loose Thread Pin 0 4
11 AG1034-0A Rubber 0 1
12 AG1035-0A Loose Thread Electromagnet 0 1
13 AG1037-0C Loose Thread Plate 0 1
14 E1021-2A Adjusting Spring 0 1
15 E1025-2A Thread Guide Disk 0 2
16 FN1025-0A Thread Guide Disk Spindle 0 4
17 FN1026-0A Thread Guide 0 1
18 FN1027-0A Wring Spring 0 1
19 FN1038-0A Bushing 0 1
20 FN1039-0A Raise Thread Cover 0 1
21 FN1042-0A Guide Thread Disk 0 1
22 FN1043-0A Guide Thread Disk 0 1
23 FN1044-0A Spindle 0 1
24 J1034-0A Converse Direction Disk 0 4
25 J1035-0A Thread Guide Disk 0 8
26 OPP0052240 O-ring 0 2
27 RE000050 E-ring 0 1
28 WAO030001 Washer 0 1
29 WAO040017 Washer 0 1
30 YD025016 Spring Pin 0 1
31 ZMB03005 Screw (M3-0.5x4) 0 1
32 ZMB04071 Screw (M4-0.7x6) 0 1
33 ZMC04005 Screw (M4-0.7x6.5) 0 2
34 ZMC04029 Screw (M4-0.7x8) 0 2
35 ZMEO04009 Screw (M4-0.7x10) 0 2
36 ZMH06002 Screw (M6-0.75x7.5) 0 4
37 ZML06009 Nut 0 4
38 ZSN11001 Nut 0 1
MPO1800EN_180612 71




© ANITA

P. DRIVING CONTROL PARTS

20—S2082V

Q8L =5208N4
00FLBE9LIR

0091BZ9L|8

ELLIEZOMA

CO—EEBEHMA
HO—-0Z8BLMA

20-002SIV—

Z00¥OrnZ

80-ZvE 1OV

\‘ F yO- _,N.Hm_._g
L]

00LEL900LN

.. @{NEEEN

CO—LZ8BHMA

dd—9L18r

ﬂ__ﬂk@

FOOSOOWZ

&

—dd=LL180

4d—ovi8r
_

&)

72

MPO1800EN_180612



© ANITA

P. DRIVING CONTROL PARTS
s e t t
Ref.No Parts No. Name of parts Description Glgsylo G|39y14 Note
1 5150280110 Micro switch 1 1
2 8176280200 Switch Base 1 1
3 8176281400 Switch Lever 1 1
4 8176281600 Spring 1 1
5 AC1342-0B Insulating Spacer 2 2
6 AG5200-0C Prop up Shelf 1 1
7 AG8025-0C Control Panel 1 1
8 FN8025-18C Switch Seat 1 1
9 18140-PF Switch Asm. 1 1
10 J8176-PF LED Light 1 1
11 18177-PF 6-Cable Asm. 1 1
12 M100613100 Circuit Plate 1 1
13 VJH8821-03 Joint 6 6
14 VJH8821-04 Joint 1 1
15 VJH8823-02 Joint 1 1
16 VJT8820-0B Strip Terminal 2 2
17 VW023113 Wire 1 1
18 ZMB03050 Screw (M3-0.5x6) 1 1
19 ZMJ04002 Screw (M4-0.7x10) 6 6
20 ZMQ05004 Screw (M5-0.8x10) 1 1
MPO1800EN_180612 73




© ANITA

Q. OIL SUPPLY SYSTEM

LI=80¥N4

LL—=B0¥NY

YO—Z9CLHY
Ex ¥O—F00FNS

LI—8O¥Nd

0S¥00EVX
S0100SdX

FEEL0EYX

009005dX

0SZ00EVX
SOL00SdX

YO—vE¥ OV

00L LOEWX

00BOOSdX
BOOFOrNZ

(#T6-d9)¥0—$00F N4

£-In0Zny

moc.vcﬁim\m

S

ﬁ_rn_.va_up.dwlij
(+16-d9)¥0— L6FFOY
(o16%d0)W 0 — 984 F N

1

=

A
&

0SS002VX

g—— LO0FOTNZ

YO—E¥L1IdS

YO—£ErLLdS

YO—£8¥F¥NA

(

K
4

J00E00EdX

{(1)0sS00EvX

(71)00E00EdX

0SS00ZYX 4

06Z00€dX \ S

74

MPO1800EN_180612



© ANITA

Q. OIL SUPPLY SYSTEM
s e t t
Ref.No Parts No. Name of parts Description Glgsylo G|39y14 Note
1 AC1361-0B Oil Reservoir 1 1
2 AG4484-0A Bracket 1 0
3 AG4491-0A Bracket 0 1
4 AH1362-0A Joint 1 1
5 FN4004-0A Joint 6 7
6 FN4483-0A Felt 1 1
7 FN4486-0A Oil Case 1 1
8 RU20UC-3 Wiring Harness 1 1
9 RU408-11 Wiring Button 3 3
10 SP1142-0A Oil Lid 1 1
11 SP1143-0A Washer 1 1
12 XA200550 Oil Wick 3 3
13 XA300250 Oil Wick 1 1
14 XA300450 Oil Wick 1 1
15 XA301384 Oil Wick 1 1
16 XA301700 Oil Wick 1 1
17 XP300290 Oil Pipe 2 2
18 XP300300 Oil Pipe 1 1
19 XP500105 Oil Pipe 2 2
20 XP500600 Qil Pipe 1 1
21 XP500800 Oil Pipe 1 1
22 ZMJ04008 Screw (M4-0.7x6) 2 2
23 ZML04001 Nut 1 1
24 ZMQ04010 Screw (M4-0.7x6) 1 1
25 ZMQ04021 Screw (M4-0.7x6) 2 2
MPO1800EN_180612 75




© ANITA

R. TABLE SETTING ATTACHMENT

9¢0S08NWZ

A0-610L2¥—]

e
:omcmzm\\\

Z

\

mmomemﬁ%

@ @‘Eccw._mm
I @| $000BOSM
YO—090ZHY ®

7 n%u %o L00SOYM

d0—-820LOV

VO-0S0LHY

n_mocoom_m
S00601YM

! 06000034

YO—-LS1LO¥ S0060LVYM

|
Nocmq___.._m PO F_hwq_
YO—E£GLLOW:

YO—-2SLLHY
£0090rNZ

m OBE0YM
h Y0—-0Z204d3

B8R-S0 —M"—5

76

MPO1800EN_180612



© ANITA

R. TABLE SETTING ATTACHMENT
s e t t
Ref.No Parts No. Name of parts Description Glgsylo G|39y14 Note
1 AG7019-0E Belt Cover 1 1
2 AG7028-0D Tilt Table 1 1
3 AG7151-0A Fixed Seat 1 1
4 AG7153-0A Screw 1 1
5 AG7154-0A Roller 1 1
6 AH1341-0A Screw 2 2
7 AH7018-0A Cover 1 1
8 AH7050-0A Support Dump Rail 1 1
9 AH7060-0A Support Asm. 1 1
10 AH7152-0A Connecting Bar 1 1
11 EP7020-0A Screw 1 1
12 REO00090 E-ring 2 2
13 S-JJ-CS-8881 Table 1 1
14 WA080010 Washer 2 2
15 WAO089005 Washer 1 1
16 WA109006 Washer 2 2
17 WB08004 Spring Washer 2 2
18 ZMB05011 Screw (M5-0.8x40) 3 3
19 ZMB05036 Screw (M5-0.8x8) 5 5
20 ZMJ06003 Screw (M6-1.0x14) 2 2
21 ZML08002 Nut 1 1
22 ZS5L20010 Nut 2 2
MPO1800EN_180612 77




© ANITA

S. ACCESSORIES 1

g0-SLOLHY

YO—EE0LOV

YO=GL0LHY

¢00S0vIWZ

T~

.
s
82000 EB|@/ ;

YO—¥8ZL10d
YO—B£0L2Y

mocmcﬂimg YO—-920LDV
YO=+8210d @
82000L¥YM .

—,

Ecaocmm L\V%f{“ﬂ” _
{olmmchz . .
Y0—9£0L0V \@i i

E0090rNz

98000+8EX

ﬁTn 006Z2£8X

+00900aWZ

FOO90rnZ

000€0L001S

" 00ESHE001S
00ZSHE00LS
Z10900WZ
00BL+£001LS

gee&%ﬂ%

78

MPO1800EN_180612



© ANITA

S. ACCESSORIES 1
s e t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 5100341900 Knee Lever Rod 1 1
2 5100345100 Knee Plate 1 1
3 5100345200 Retainer 1 1
4 5100345300 Rubber 1 1
5 5100345400 Knee Cushion 1 1
6 5100703000 Knee Asm. 1 1
7 AC7033-0A Knee Lifter Shaft 1 1
8 AC7034-0A Knee Lifter Joint 1 1
9 AC7036-0A Roller 1 1
10 AC7037-0A Roller Axis 1 1
11 AC7039-0A Torsion Spring 1 1
12 AG7036-0A Knee Lifter Arm 1 1
13 AH7015-0A Oil Pan 1 1
14 AH7015-0B Oil Pan Asm. 1 1
15 PD1284-0A Collar 2 2
16 REO00040 E-ring 2 2
17 WA100028 Washer 2 2
18 XB329003 Felt 1 1
19 XB400086 Felt 1 1
20 ZMAO05002 Screw (M5-0.8x4.5) 1 1
21 ZMD06004 Screw (M6-1.0x12) 1 1
22 ZMD06012 Screw (M6-1.0x11.6) 1 1
23 ZMJ05008 Screw (M5-0.8x10) 1 1
24 ZMJ06003 Screw (M6-1.0x14) 1 1
25 ZMJ06004 Screw (M6-1.0x20) 1 1
26 ZMTO04004 Screw (M4-0.7x23) 5 5
MPO1800EN_180612 79




© ANITA

S. ACCESSORIES 2

30-SS0LOW
YO—-9504r

30— 1S0L0W
2100F0rmZ

g0—-£50Lr

Ve—0L0LY
YO—€20L M4
= { _ =|_“_:
V1-0l0LY
hcmmo._._zm\h w
YO—LZ20L9Y

YO—0L0LNA
& LOg0onZ l”ﬁ

SLoonL
o

VO-0l0LY
. =)

VO-1E 19V \Z# £1XdONI

YZ—-Z10LV

aozolony

o =
YO—+L10LD

30—£S0/9Y (W)vo—g00.8v
VO-0ELLNS YO—9Z0¢ N4 ()vs—900L8v
= 80XL0841
25 p——
D0B01LE0LES

SC0TUL

Oz0TIL 0SovIL OFOv L 0Z0v1L EL0vL

80

MPO1800EN_180612



© ANITA

S. ACCESSORIES 2

s e t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 8370910900 Vinyl Cover 1 1
2 A7010-0A Screw Driver (Small) 1 1
3 A7010-1A Screw Driver (Medium) 1 1
4 A7010-2A Screw Driver (Large) 1 1
5 A7012-2A Oilier 1 1
6 AB7006-0A Bobbin 4 4
7 AB7006-5A Bobbin 4 4
8 AG7021-0A Back Button 1 1
9 AG7051-0E Thread Guide 1 1
10 AG7052-0E Bracket 1 1
11 AG7053-0E Thread Stand Asm. 1 1
12 AG7055-0E Shaft Seat 3 3
13 AG7131-0A Fixed Bushing 1 1
14 FN7010-0A Cross Driver 1 1
15 FN7022-0A Back Button Seat 2 2
16 FN7026-0A Shockproof Rubber 2 2
17 FN7130-0A Lock Pin 1 1
18 G7014-0A Forceps 1 1
19 INDPx17#21 Needle 4 4
20 J7053-0B Shaft 3 3
21 J7056-0A Fix Seat 3 3
22 RU010200 Tighten Belt 1 1
23 TLAO13 Hexagonal Wrench 1.3 mm 1 1
24 TLAO20 Hexagonal Wrench 2.0 mm 1 1
25 TLAO40 Hexagonal Wrench 4.0 mm 1 1
26 TLAOS0 Hexagonal Wrench 5.0 mm 1 1
27 TLCO15 Straight Hexagonal Driver 1 1
28 TLLO25 Hexagonal Wrench 2.5 mm 1 1
29 TLLO30 Hexagonal Wrench 3.5 mm 1 1
30 TRBO7x08 Open-End Wrench 1 1
31 ZMC05003 Screw (M5-0.8x12) 2 2
32 ZMC06012 Screw (M6-1.0x10) 2 2
33 ZMJ04001C Screw (M4-0.7x8) 2 2
34 ZMTO05007 Screw (M5-0.8x17) 4 4
MPO1800EN_180612 81




© ANITA

T. SELECTIVE PARTS

J7050—0A— A(GF-910)

J7050—1A— A(GP-214)

MPO1800EN_180612

82




© ANITA

T. SELECTIVE PARTS

. Qty Qty
Ref.No Parts No. Name of parts Description GP-910 | GP-914 Note
1 J7050-0A-A Thread Stand 1 0
2 J7050-1A-A Thread Stand 0 1
MPQO1800EN_180612 83




© ANITA

U. GAUGE PARTS LIST (1/2)

P

(#16-42)50—|BOFOV

@ (ct6-42)H0—Z80%OV

(r16d49/ 01642 }H0 —0B0FOV

g0—-62099V

> | o

p »

5

J120¥00NZ

(¢16-d2)

{or&-do)

(#16-20)

600Z00WZ

P

YO—+S092¥ t_.

(L7)vo-8+090Y
(1)g0-8v090v
(LW)¥S—8v090Y
(W)ao—-8r092v

HE -05090V
¥ gz -05090v
(w)ao-0s090v

b—v0—64090V
b c00ZOOWZ
VO—£6090Y

(L1)¥1-8¥090¥%
(1)a1—8+090v

(LN)¥9—8+090V
(w)aL—-sro90v

8£02-05092Y

Y QGNGQENL &

VI—-£S090V

(ceelvo—¢ rnruqn_

(0ce)vl—¢ 554|_
(cge)vZ—clZlov

L90¥0ENZ
W\Hnoxzm
uhomlmhguﬁﬂd J
LOOFOVIN

(SEd)WD—LLSLOW
(DLe)v1—LLSLOY

(cze)oz—LISLov d’ L00F08NZ

0zooOWE0 | .\
VO-Z 1510V % ._

YO—CLSLOY
(5ee)I0—F 1S 1OV
(0fe)VL—FLSLOV
(czelvz—FlSLOv

.
LOSZOVINZ \ Mg, T—
0£000EYX S
.”nmmaw_éuoﬁ fov COOOHNZ
0ce)V L—-015LoY" :
€ 100¥0VM
(sze)ve—oiSIay [
Y0—91S 5¢|® 4
910¥08NZ

ostootvy—&

84

MPO1800EN_180612



© ANITA

U. GAUGE PARTS LIST (1/2)
s e t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note
1 AC1075-207C Needle Clamp 1 1
2 AC1213-0A Roller Presser Asm.(Large) (1) (1)
3 AC1213-1A Roller Presser Asm.(Medium) (1) (1)
4 AC1213-2A Roller Presser Asm.(Small) 1 1
5 AC1510-0A Helical Bevel Gear (Large) (1) (1)
6 AC1510-1A Helical Bevel Gear (Medium) (1) (1)
7 AC1510-2A Helical Bevel Gear (Small) 1 1
8 AC1511-0A Top Roller (Large) (1) (1)
9 AC1511-1A Top Roller (medium) (1) (2)
10 AC1511-2C Top Roller (Small) 1 1
11 AC1512-0A Presser Shaft Seat (Front) 1 1
12 AC1513-0A Roller Support (Back) 1 1
13 AC1514-0C Roller Presser Bracket (Large) (1) (1)
14 AC1514-1A Roller Presser Bracket (Medium) (1) (1)
15 AC1514-2A Roller Presser Bracket (Small) 1 1
16 AC1515-0B Roller Presser Adaptor 1 1
17 AC1516-0A Bearing Ring 1 1
18 AC6048-0A Needle Plate Support (1) 0
19 AC6048-0B Needle Plate Support (1) 0
20 AC6048-0D Needle Plate Support 1 0
21 AC6048-1A Needle Plate Support 0 (1)
22 AC6048-1B Needle Plate Support 0 (1)
23 AC6048-1D Needle Plate Support 0 1
24 AC6048-5A Needle Plate Support (1) 0
25 AC6048-6A Needle Plate Support 0 (1)
26 AC6049-0A Needle Plate Holder 2 0
27 AC6050-0D Needle Plate 0 1
28 AC6050-207B Needle Plate 0 1
29 AC6050-2B Needle Plate 1 0
30 AC6050-3B Needle Plate (1) 0
31 AC6053-0A Feeding Wheel Support 1 0
32 AC6053-1A Feeding Wheel Support 0 1
33 AC6054-0A Partition Plate 1 0
34 AG4080-0B Slide Plate (Right) 1 1
35 AG4081-0B Slide Plate (Left) 0 1
36 AG4082-0B Slide Plate (Left) 1 0
37 AG6029-0B Hook Post Cover 0 2
38 OBMO00020 Ball 12 12
39 RA100150 C-ring 1 1
MPO1800EN_180612 85




© ANITA

U. GAUGE PARTS LIST (2/2)

P

(#15-42)90—180%2V

@ (ot5-42)20—-ZB0FDY

(bT6-d9/ 01648 } G0 —0BOPOV

g0—-62090V

> | o

p P

J120¥00NZ

(tT6-d2)

{oT-d3)

(#16-40)

G600E0INZ

p

YO—$S090V &

(L)vo—8+090%
(1)g0-8¥090v
(LN)vS—8F090Y
(W)ao—8+090v

HE 05090V
v gz -05090V
(w)ao—o0s09ov

b— 064090V
b C00Z0ONZ
VO—£G090Y

(L7)¥1-8¥092¥%
(1)g1—-8+092v

(LW)v9—8+090Y
(w)aL—-s¥osov

8/02-05092Y

Bowous_mL 4

¥I—£S090Y

(ceelvo—¢ _‘N_‘uqu_

(oce)vl—¢ &54|_
(CZ@WE—CLZLOY

L90¥0ENZ
MHMD!EN
Uhomlmhgu.ﬂ# /4
LOOFOVIN

(See)¥D—LISLOV
(0fe)vI—LIS LoV

(gze)oz—LISLOv £| L00F0ANZ

ozooonwso | i
vO-Z1G1OV % ._

YO—CLS1OY
(5ee)o0—+ 1S 1oV
(0fe)vl—FISLov
(czelvz—FlSlov

o
LOSZOVINZ : PG g0-G1GLOV
0E£000CYX s
.“nmmawéucﬁ [0y COOFOHWZ
0S8 )V L—01GL2Y: -
~@——<100Y0vM
(sze)ve—0iS1av _ -
v0—091g _u<|® _
910+08NZ

ostootvy—E&

86

MPO1800EN_180612



© ANITA

U. GAUGE PARTS LIST (2/2)

. t t
Ref.No Parts No. Name of parts Description GI?:9y10 G|39y14 Note

40 WA040013 Washer 2 2
41 XA300030 Oil Wick 1 1
42 ZMA02501 Screw (M2.5-0.45x2) 3 3
43 ZMAO04001 Screw (M4-0.7x3) 1 1
44 ZMB04007 Screw (M4-0.7x5) 1 1
45 ZMB04016 Screw (M4-0.7x10) 2 2
46 ZMB04067 Screw (M4-0.7x4) 1 1
47 ZMC02003 Screw (M2-0.4x5.2) 2 2
48 ZMC03009 Screw (M3-0.5x6) 1 0
49 ZMH04003 Screw (M4-0.7x5) 1 1
50 ZMKO03006 Screw (M3-0.5x8.5) 1 1
51 ZMQ04021C Screw (M4-0.7x6) 0 8

MPO1800EN_180612

87




	MP01800EN_180612.pdf
	GP-900_manual_op.pdf
	GP-900_ND_op.pdf

	prazdna_STR.pdf
	MP01800EN_180612.pdf
	GP-900_manual_op.pdf
	GP-900_ND_op.pdf


